E 3 /CATALOGUE

1 |256898501001 Xzl & 4E/DRIVE SYSTEM 1
2 |256898501002 JX)#HF/DRIVE AXLE (30-35Q) 2
3 256898501003 5 #F/LEFT BRAKE (30-35Q) 3-4
4 256898501004 IRENHF/DRIVE AXLE (25-28Q) 5
5 256898501005 fillzh#s (/) /LEFT BRAKE (25-28Q) 6
6 |256898501006 AF#FH (ZN) /GEARBOX (7N) 7
7 |256898501007 2=5##% (ZN) /DIFFERENTTAL MECHANTSM (7N) 3
8 256898501008 7 # 44 (ZC) /GEARBOX (ZC) 9
9 256898501009 Z=3# #§ (ZC) /DIFFERENTIAL MECHANTSM (7C) 10
10 |256898501010 Hi%E Ak /WHEEL ASSEMBLY (30-35Q) 11
11 |256898501011 fif%& s fi/WHEEL ASSEMBLY (25-28Q) 12
12 |256898501012 J&#6 s pL/WHEEL ASSEMBLY (30-35Q) 13
13 |256898501013 Ji5%e Ak /WHEEL ASSEMBLY (25-28Q) 14
14 |256898501014 HTFHLHL %% /MOTOR INSTALLATTON 15
15 |256898501015 17 4:iill5)%¢%%/DRIVING BRAKING INSTALLATION 16
16 |256898501016 & %4523 /PARKING BRAKING INSTALLATION 17
17 |256898501017 #% % E K %2%¢/STEERING GEAR AND INSTALLATION 18
18 |256898501018 %% [m]#ff b 22 %% /STEERING BRIDGE AND INSTALLATION 19-20
19 |256898501019 #%[a]j il /STEERING CYLINDER 21
20  |256898501020 JHikA 6 HR % 3% /SEAT COVER MOUNTING 29
21 |256898501021 753Gk %% /SIDE PANEL INSTALLATION 23
22 |256898501022 7&K 223ESTDE PANEL INSTALLATION 24
23 [256898501023 13 F 2% /INSTRUMENT COVER INSTALLATION 25
24 |256898501024 147 8 J 245 /BALANCE WEIGHT AND MOUNTING 26
25 [256898501025 kR 2% /FOOT PEDAL 27
26 |256898501026 i & F4t/HYDRAULIC 28
27 256898501027 % MHffr) R4\ (1) /MULTI-WAY REVERSING VALVE CONTROL (TWO) 29
28  [256898501028 22 P& i IR (=) MULTI-WAY REVERSING VALVE CONTROL (THREE) 30
29 256898501029 % i 4f[a) R4\ (PUIHE) MULTI-WAY REVERSING VALVE CONTROL (TOUR) 31
30 |256898501030 TAEJMA$: B 23 /WORK TANK INSTALLATION AND INSTALLATION 32
31 256898501031 ZEA4E34M/FRAME ASSEMBLY 33
32 |256898501032 ' THi4L45 ML/ TOP GUARD ASSEMBLY 34
33 [256898501033 % X /FORK 35
34 256898501034 {HiA}MET/TILT CYLINDER (30-35Q) 36
35  |256898501035 {Hi#}HIEL/TILT CYLINDER (25-28Q) 37
36 |256898501036 |74% (hrik|14225-28Q) /MAST (stand mast25-28Q) 38-40
37 |256898501037 [T4E (hrifk|15230-35Q) /MAST (stand mast30-35Q) 41-43
38 |256898501038 17 X4 (hrifki]42) /FORK ARM CARRIER (stand mast) 44
39 |256898501039 AZFHiMET (hr#EI14%) /LIFTING PIPE (stand mast) 45-48
40 |256898501040 14T EE ARkl 14E) /SINGLE ADDITIONAL TUBE(stand mast) 49
41 |256898501041 HLBf} iy % (hrfE | 1%2) SINGLE ADDITTONAL TUBE (stand mast) 50
42 256898501042 X BN #% (bxiHE[14%) DOUBLE ADDITIONAL TUBE (stand mast) 51-52
43 |256898501043 148 (=24 H H1142) /MAST (three stage full free) 53-55
44 |256898501044 B¢ X 42 (=24 [ B 14%) /FORK ARM CARRIER (three stage full free) 56
45 256898501045 EiTHiMEL (=24 F B 128) /SHORT LIFTING CYLINDER (three stage full free) 57-59
46 |256898501046 HCF-IMET (=24 H 1 742) /LIFTING CYLINDER (three stage full free) 60-64
47 |256898501047 JETFEFH (=24 H114%) /LIFTING CYLINDER (three stage full free) 65-66
48 256898501048 fF% 4 M ik et (=444 H 1) /Side shifter and pipeline installation(three stage full ff 67
49  |256898501049 RPN % (=24 H 1) /DOUBLE ADDITIONAL TUBE (three stage full free) 67-68
50 |256898501050 [ (WZ) 4> H HHIT4E) /MAST (two stage full free) 69-71
51  |256898501051 B¢ X4 (W5 ZK4x 1 i1 1% /FORK ARM CARRIER (two stage full free) 72
52 |256898501052 J e I (Wi2% 4= H tHIT%%) /SHORT LIFTING CYLINDER (two stage full free) 73-75
53 [256898501053 FECFHiMET (B4 H HHI17142) /LIFTING CYLINDER (two stage full free) 76-77
54 1256898501054 2T+ e (W% 4 H i T4%) /LIFTING CYLINDER (two stage full free) 78
55 |256898501055 AP INEH (2% 4 E tHIT42) /pipeline installation (two stage full free) 79-80
56 |256898501056 XX PHINE #E (W24 F tHIT4E) /pipeline installation (two stage full free) 81-82
57 |256898501057 Hig% & 4t/ELECTRONIC 83-84
58 1256898501058 Hi{EZHAF/ELECTRONIC COMPONENTS—ACM £ %t 85
59 [256898501059 Hif7ZH A4 /ELECTRONIC COMPONENTS—Inmotion %% 86
60  |256898501060 HifE4HfF/ELECTRONIC COMPONENTS—Curtis-FZ& %t 87
61 |256898501061 Hi¥ 414 /ELECTRONIC COMPONENTS—Curtis &%t 88
62 256898501062 % Hijth/BATTERY 89-90
63 |256898501063 % Hijth/BATTERY 91
64 256898501064 # Hijts/BATTERY 92




256898501001 3E3) % %&/DRIVE SYSTEM

/N0 #if%/SN 2 Name BE/QTY| #&¥%¥/Remark

1 256813511001 XA (KD) Drive axle(KD) 1 30-35Q

1 256713511001 IXEAHF (KD) Drive axle(KD) 1 25-280Q

2 256814020001 B oS Seal washer 1

3 256814011001 A HAH (ZN) Gear box (ZN) 1 %% /Optional

4 256814011002  |As44 (ZC) Gear box (ZC) 1 %% /0ptional

4 910600100029  |[FE4H44GB119. 2-10x24 Dowel pin GB119.2-10x24 1

5 910400100008  [“F#[EGBI7. 1-12-200HV Washer GB97.1-12-200HV 12

6 910400500008 | #iF#HEIGRI3-12 Washer GB93-12 12

7 941100200006  |f24$M12x1. 5x45-12. 9 Bolt GB5786-M12x1.5x45-8.8 12

8 910300900002  |HZKEGB6178-M20-8 Nut GB6178-M20-8 1

9 910400100009 | “F#[IGBI7. 1-14-200HV Washer GB97.1-14-200HV 5

10 910400500009 B GB93-14 Washer GB93-14 5

11 910100200019 |2 4£:GB5785-M14x1. 5x160-8. 8 Bolt GB5785-M14x1.5x160-8.8 5

12 910600600037  [FF F14#GBI1-4x40 Split pin GB91-4x40 1

13 910400500012 P GB93-20 Washer GB93-20 9

14 910400100012 | “F#[EGBI7. 1-20-200HV Washer GB97.1-20-200HV 1

15 910100500006  [#Z44:GB31. 1-M20x90-8. 8 BoltGB31.1-M20x90-8.8 1

16 910800100020 |0 [E-490x2. 65 O ring 90x2.65 1
920900100120 | Ha4L (WN) Motor (WN) 1 30-35Q/ %%

17 920900100124 FLHL (AZ9) HPQ1 L Motor (HP) 1 25-35Q/0ptional
920900100133 HAL (32 77%) B8432199GK Motor (ZP) 1 25-28Q/ 1%k 3
255098513251 LIRS (HP) Sensor (HP) 1 25-35Q/0ptional

18 256798513251 fEK2E (HP) Sensor (ZP) 1 25-28Q/ %%
252198513251 RS (AN Sensor (WN) 1 30-35Q/ 144




256898501002 3R 3h#4+/DRIVE AXLE (30-35Q)

/N0 #if%/SN 2 Name BE/QTY| #&¥%¥/Remark
1 256898523501 IRBHHFFEH-2301101-00 Driving axle housing 1 30-35Q
2 256898523502 #15hEH-3103103-00 Drum brake 2 30-35Q
3 256898523503 44%1-3103101-00 Hub 2 30-35Q
4 256898523504 K it Et R FEIH-3103102-00 Large oil seal ring 2 30-35Q
5 256898523505 T3 100X130X12 Seal ring100x130x12 2 30-35Q
6 256898523506 [ HEZR T 7K 30214 Bearing30214 2 30-35Q
7 910700600020 [ #fE R 7l K 32012 Bearing32012 2 30-35Q
8 254198523557 0 FE 65X3. 1 O-ring 65X3.1 2 30-35Q
9 256898523507 /Ny 3t FEIH-3103109-00 Small oil seal ring 2 30-35Q
10 254198523555 T3 75X100X10 Seal ring 75x100x2 2 30-35Q
11 910300700005 [ 12 FEMB O X2 Round nut M60X2 4 30-35Q
12 910400900013 1360 Lock washer60 2 30-35Q
13 256898523508 i FH-2303106-00 Half shaft pad 2 30-35Q
14 256898523509 F5H-2303101-00 Half shaft 2 30-35Q
15 256898523510 IR FEH-2303107-00 Half shaft bolt 24 30-35Q
16 256898523511 B EIZKH-3103106-00 Hub bolt 12 30-35Q
17 256898523512 BRI BFH-3103110-00 Hub nut 12 30-35Q
18 910300200005 INHIZEIM20X1. 5 Nut M20X1.5 12 30-35Q
19 256898523513 e 3 #41-3501100-00 Left brake 1 30-35Q
20 256898523514 F 5 #$H-3501200-00 Right brake 1 30-35Q
20 256898523515 ¥ 2£761/2 H-1701104-00 Pug ZG1/2 3 30-35Q
21 256898523516 %5, 2EH-2301301-00 Vent plug 1 30-35Q
22 256898523517 [5] Pin 1 30-35Q
23 256898523518 i 5h 2% 5 AL IR A2 H-3501301-00 Brake positioning bolt 4 30-35Q
24 256898523519 i 5h 28 K [H 12 421-3501302-00 Brake bolt 12 30-35Q




256898501003 #1325 /LEFT BRAKE (30-35Q)

/N0 %9 /SN 2R Name $E/QTY| #&¥E/Remark
1 256898523530 i 324433-70040G Rubber plug 24433-70040G
2 256898523531 JE R AT24433-700106 Spring tension rod 24433-70010G
3 256898523532 BEHEMS X 1. 25 X 206B/T5783-2000 Bolt M8 x one point two five x 20GB/T|
4 910400500005 B GBI3-6 Spring washer GB93-6
5 256898523533 B EAR Sk (F5) 24433-72000G  |Brake base plate assembly (left) 2443 e A5 R
5 256898523534 il Bl A AR B AR () Brake backing plate assembly (right)
6 256898523535 FHIBhHFF (F£) 24433-70140G Hand brake rod (left) 24433-70140G T A R
6 256898523536 | TR (4) Hand brake rod (right)
7 256898523537 %72 24433-70150G Pin 2 24433-70150G
8 256898523538 471 24433-70110G Pin 1 24433-70110G
9 256898523539 B EE R B (/) 24433-71000( Brake shoe with friction plate assembl AT SRR
9 256898523540 HIBhEE R B R ) Brake shoe with friction plate assembl
10 256898523541 PP 24433701606 Elastic gasket 24433-70160G
11 256898523542 A4 4 P8 24433-701706 Rod pin retainer 24433-70170G
12 256898523543 SR 2R H 24433-73000G Spring cable device 24433-73000G
A 256898523544 HIBh 4 22 B K Brake wheel cylinder assembly AE13-22
13 A 4y TS NBET ME 24433-761006 Cylinder bleed screw cap 24433-7610
14 A WEL[5F 47 $E24433-76080G Thread protection plug 24433-76080QG
15 A SRR IRET 24433-76090G Cylinder bleed screw 24433-76090G
16 A il 5 43 42 1 2E24433-760706G Brake wheel cylinder oil plug 24433-7¢
17 A IR R 24433-76040G Cylinder spring 24433-76040G
18 A #1504 FE 51 24433-760106 Brake wheel cylinder 24433-76010G
19 A I35 i 24433-760306 Cylinder cup 24433-76030G
20 A Y AETE FE24433-76020G Cylinder piston 24433-76020G
21 A IR ER24433-76050G Cylinder shield 24433-76050G
22 A A3 3G FE T 24433-76060G Cylinder piston rod 24433-76060G
23 256898523545 35 i 24433-70020G Pressure spring seat 24433-70020G
24 256898523546 JE 324433700306 Compression spring 24433-70030G
25 256898523547 H4%74 24433-70801 Pin 4 24433-70801
26 256898523548 1824433700506 Tension spring 24433-70050G
27 256898523549 517 H24433-700806 Guide block 24433-70080G




256898501003 #1325 /LEFT BRAKE (30-35Q)

5 /N0 Zwig/SN 2R Name $E/QTY| #&VE/Remark
28 256898523550 H#E (F) 24433-70090G Torsion spring (left) 24433-70090G e A5 R
28 256898523551 H#E ) Torsion spring (right)

29 256898523552 5 1R 24433-70060G Guide plate 24433-70060G

30 256898523553 s (1) 24433-700706 Return spring (I1) 24433-70070G

31 256898523554 PR (A 24433-701006 Pawl (left) 24433-70100G FE AT RR
31 256898523555 [N (£9) Pawl (right)

32 256898523556 B fo7 335 (1) 24433-700106 Return spring (1) 24433-70010G

33 256898523557 HEAF (F2) 24433-701206 Push rod (left) 24433-70120G e AR
33 256898523558  [#EFT (£9) Push rod (right)

34 256898523559 HEEE24433-70130G Push spring 24433-70130G

35 256898523560 [1) B #E AT 24433740406 Clearance adjusting rod 24433-74040

36 256898523561 [AIBR iR MR L2 (F2) 24433-74020G Clearance adjusting screw (left) 2443 FEA SRR
36 256898523562 [ PRIA R R 22 (A7) Clearance adjusting screw (right)

37 256898523563 A B # ££24433-740106 Clearance adjusting sleeve 24433-74(

38 256898523564 i EAN R KK 24433-77010G Brake cable assembly 24433-77010G L=1270
38 256898523565 BIZN R SR CH) Brake cable assembly (right) R=1790




256898501004 3R 3h4+/DRIVE AXLE (25-28Q)

/N0 #if%/SN 2 Name BE/QTY| #&¥%¥/Remark
1 256798523501 115 886350110000 Left brake 1 25-28Q
2 256898523516 B #EH-2301301-00 Vent plug 1 25-28Q
3 256798523502 IRFHFFEG-2301101-04 Driving axle housing 1 25-28Q
4 256798523503 F516-2303101-04 Half shaft 2 25-28Q
5 256798523504 F H15#$G6-3501200-00 Right brake 1 25-280Q
6 256798523505 5 $46-3103103-00 Drum brake 2 25-28Q
7 256898523504 Ry 3} R Bl H-3103102-00 Large oil seal ring 2 25-28Q
8 256898523505 T3 100X130X12 Seal ring100x130x12 2 25-28Q
9 256898523506 [k 7 T Bl Ak 30214 Bearing30214 2 25-28Q
10 256798523506 H#G6-3103101-04 Hub 2 25-280Q
11 910300200005 7N B REM20X1. 5 Nut M20X1.5 12 25-28Q
12 256798523507 HBEIZG6-3103106-00 Hub bolt 12 25-28Q
13 256798523508 IR RFG-3103110-04 Hub nut 12 25-280Q
14 256898523510 AR FEH-2303107-00 Half shaft bolt 24 25-28Q
15 910300700005 WZFEMB0X2 Round nut M60X2 4 25-28Q
16 910400900013 15 FE 60 Lock washer60 2 25-28Q
17 256798523509 8 G-2303106-00 Half shaft pad 2 25-28Q
18 254198523555 73 75X100X10 Seal ring 75x100x2 2 25-280Q
19 256898523507 /)Nyl 35 JRE FEIH-3103109-00 Small oil seal ring 2 25-28Q
20 254198523557 0 FE 65X3. 1 O-ring 65X3.1 2 25-28Q
21 910700600020 F HEVR 7l 432012 Bearing32012 2 25-280Q
22 256898523515 ¥ 2£761/2 H-1701104-00 Pug ZG1/2 3 25-280Q
23 256898523518 1] 5 2% 52 B2 FEH-3501301-00 Brake positioning bolt 4 25-280Q
24 256898523519 i 5h 2% K [H 1242 1-3501302-00 Brake bolt 12 25-28Q
25 256898523517 [ 4 Pin 1 25-280Q
26 256798523509 IR EHH-23022101 Main reduction gasket 1 25-28Q




256898501005 #15& (£) /LEFT BRAKE (25-28Q)

/N0 Zwig/SN 2R Name $E/QTY| #&¥E/Remark
1 256798523530 1) 28 AR B 2365373011 Brake base plate assembly 23653-73( 1 fE A XFRR
1 256798523531 il B AR S D Brake backing plate assembly (right) 1
2 256798523532 i AF23653-72101 Spring tension rod 23653-72101 4
3 910400500018 A B GBI3-6 Spring washer GB93-6 2
4 910100300020 12 F:GB5782-M8x16 Bolt GB5782-M8x16 2
5 256798523533 150 73 22 M22373-72041 Brake wheel cylinder assembly 22373 1
6 256798523534 il 3 A N 2 5 R 0C11246-14603 Brake cable assembly OC11246-1460 1 V¥ Spar i
6 256798523535 il 5h AN 2 B A 0C11246-24603 Brake cable assembly right 0C112464{ 1
7 256798523536 [ [ 1 % 2$23653-72041 Clearance adjuster 23653-72041 1
8 256798523537 FHEE23653-72051 Spring 23653-72051 1
9 256798523538 FEYE B 15 2365373021 Friction plate assembly 23653-73021 2 T2 A SR
9 256798523539 BEEE SR D Friction plate assembly (right) 1
10 256798523540 FHillshHiFF23653-72071C Hand brake rod 23653-72071C 1 e AR
10 256798523541 FHIBHAT () Hand brake rod (right) 1
11 256798523542 | {%4§22673-72231 Support pin 22673-72231 1
12 256798523543 HPE R 24433-70160G Elastic gasket 24433-70160G 1
13 256798523544 4 23653-72131 Gasket 23653-72131 1
14 256798523545 TAT23653-72161 Push rod 23653-7261 1
15 256798523546 JE 3 BE23653-72121 Pressure spring seat 23653-72121 4
16 256798523547 P 23653-72091 Spring 23653-72091 4
17 256798523548 JEE7523653-72111 Spring compression cover 23653-721 4
18 256798523549 [RI37 555 2367 3-72261 Return spring 23673-72261 1
19 256798523550 FrE2353-72171 Tension spring 2353-72171 1

20 256798523551 FHIShHEFF23653-72081 Hand brake push rod 23653-72081 1 e AR

20 256798523552 THIBHEAT CRD Hand brake push rod (right) 1

21 256798523553 JE4 3 #523673-72391 Compression spring 23673-72391 1




256898501006 7 i% 4 (ZN) /GEARBOX (ZN)

/N0 #if%/SN 2 Name BE/QTY| #&¥%¥/Remark
1 256898514001 P35 2% 5 RHDCS3511IA. 901 Differential assembly HDCS35I11A.901 1
2 256898524001 B2 H:YDS30. 089 Bolt YDS30.089 4
3 256898524002 o EIGB/T7244-14 Heavy-duty spring washer 4
4 256898524003 A& JBEYDS30. 072 bearing pedestal YDS30.072 2
5 255098524023 |5 HER Tl 432207 Bearing 32207 2
6 256898524004  |i#EHYDS30. 090 Adjustable pad YDS30.090 3/4
7 256898524005  [0fZRE73X3. 1 GB1235 O-ring 73x3.1 GB1235 1
8 910100300036 |/~ kiR HEGB5783-M10 X 25 Bolt GB5783-M10x25 5
9 910400500007 |4y #AEEEE GBI3-10 Spring Washer GB93-10 19
10 256898524006 7K 7% YDS30. 168 Bearing cap YDS30.168 1
11 256898524007  |FH4AHDCS35IIIA. 001 Box HDCS35IIIA.001 1
12 910700200021 IRV BRI 7K GB/ T276-6206 Bearing GB/T276-6206 1
13 255098526008 | [EI#44GB/T119. 1-10X 20 Pin GB/T119.1-10x20 2
14 910700200023  [JR¥4EkfliZKGB/T276-6208 Bearing GB/T276-6208 1
15 256898524008 [ #7875l 7K GB/T283-NJ2206F Bearing GB/T283-NJ2206E 1
16 256898524009  |#y A\ HHDCS35IIIA. 003 Input axis HDCS35I11A.003 1
17 910700200024 | &¥HRHh#GB/T276-6209 Bearing GB/T276-6209 1
18 256898524010 | WU #EZHAFHDCS351TIA. 803 Double gear assembly HDCS35I1IA.8( 1
19 910700200033 |4 kfh7K6307 GB/T 276 Bearing 6307 GB/T 276 1
20 256898524011 FEPRFE 25 45 & T 4 SAHDCS351TTA. 010 |Paper pad HDCS35111A.010 1
21 256898524012 F8 REHDCS35ITIA. 002 Case cover HDCS35I11A.002 1
22 910100100040 |\ £ kiEHEGB5782-M10 X 90 Bolt GB5782-M10X90 10
23 910100300034 N SLIZKEGB5783-M10 X 16 Bolt GB5783-M10X16 2
24 256898524013 F4HRIDCS25. 008 Link stopper HDCS25.008 1
25 910100300038 N A K EGB5783-M10 X 35 Bolt GB5783-M10X 35 2
26 910800100006 O35 3. 1 GB1235 0-ring 35X3.1 GB1235 2
27 256898524014 7 &) #HHDCS 351TTA. 009 Intermediate shaft HDCS35IIIA. 009 1
28 255098524010 OJHE25X 2. 65 GB/T3452. 1 0-ring 25X2.65 GB/T3452. 1 2
29 256898524015 Wil 24 AFHDCS351TIA. 804 Gear shaft components HDGCS35IIIA. 8( 1




256898501007 # 3% % (ZN) /DIFFERENTIAL MECHANISM (ZN)

FF5/NO %9 /SN L Name $E/QTY| #&¥E/Remark
1 256898524016 RV RSN 6213 GB/T 276 Bearing 6213 GB/T 276 2
2 256898524017 HEFEHDCS35ITIA. 012 Bolt HDCS35I11A.012 16
3 256898524018 |43 243 7eHDCS351IIA. 011 Right differential housing HDCS35IIIA 1
4 256898524019 P& YDS30. 079S Washer YDS30.079S 2/3X2
5 256898524020 - U5EYDS30. 085 axle shaft gear YDS30.085 2
6 256898524021 1EHEE B YDS30. 084 Thrust washer YDS30.084 4
7 256898524022 |17 /£A%EYDS30. 083 Planetary gear YDS30.083 4
8 256898524023 + 7 #h14453-52101A Universal joint pin 14453-52101A 1
9 256898524024 A F HDCS351TIA. 014 Locking plate HDCS35IIIA.014 8
10 910300200003 INFIZRIGB/T6171-M12X 1. 25 Nut GB/T6171-M12%1.25 16
11 256898524025 |/ 72 45 5¢HDCS35ITIA. 013 Left differential housing HDCS35IIIA.( 1
12 256898524026 4 FEIHDCS 351TTA. 008 Gear ring HDCS35I11A.008 1




256898501008 7 i% 4 (ZC) /GEARBOX (ZC)

/N0 #if%/SN 2 Name BE/QTY| #&¥%¥/Remark
1 910100300036 HEAEM10 X 25 Bolt M10x25 4
2 910400500007 R EE 10 Spring washer 10 20
3 255098524050 7K 35 Y30H-09001 Bearing cap Y30H-09001 1
4 910800100032 OFIPE 75X 3. 1 O-ring 75%3.1 1
5 255098524051 5 4l B Y30H-09002A Gear shaft gasket Y30H-09002A AR
5 255098524052 W EHE T Y30H-09002B Gear shaft gasket Y30H-09002B AR
5 255098524053 Tl 3 A Y30H-09002C Gear shaft gasket Y30H-09002C AR
5 255098524054 Wi FrY30H-09002D Gear shaft gasketY30H-09002D AR
6 255098524055 FEARZH4-HDCSB30-01200 Body components HDCSB30-01200 1
7 255098524056 Tl 7R A YQX25-01008 Lock plate of bearing seat YQX25-010 4
8 255098524023 [l HEVR 7K 32207 Bearing 32207 2
9 910700200021 VRVE BR Gl 7K 6206 Bearing 6206 2
10 255098524057 Y #HHHDCSB30-04000-1 Axis HDCSB30-04000-1 1
11 255098524058 KU #EHDCSB30-03000-1 Duplicate gear HDCSB30-03000-1 1
12 910100300039 12442 M10X40 Bolt M10X40 2
13 910100100125 242 M10X100 Bolt M10X100 12
14 910100300034 124 M10X16 Bolt M10X16 2
15 255098524059 F4HHDCS25-03001 Link stopper HDCS25-03001 1
16 255098524060 FERHDCSB30-01002 Case cover HDCSB30-01002 1
17 255098524042 R IR 7K 6306 Bearing 6306 1
18 255098524010 OFY[E 25X2. 65 O-ring 25X2.65 2
19 255098524061 HHHDCSB30-03003 Axis HDCSB30-03003 1
20 910700200023 TRIGER 7K 6208 Bearing 6208 1
21 255098524062 % %} 5 HDCSB30-02002 Seal cover HDCSB30-02002 2
22 255098524063 i NHHHDCSB30-02001-1 Input axis HDCSB30-02001-1 1
23 910700200024 PRI ER M7 6209 Bearing 6209 1
24 910600100029 [ FE 48 10X24 Pin 10X24 2




256898501009 # 3% % (ZC) /DIFFERENTIAL MECHANISM (ZC)

5 /N0 Zwig/SN 2R Name $E/QTY| #&VE/Remark
1 256898525018 IRIEERGMA 6213GB/T 276 Bearing 6213GB/T 276 2
2 256898525019 VEETHIEAE M14%1. 5%60GB/T 16674. 2 |Bolt M14*1.5*60GB/T 16674.2 12
3 256898525020 Y FEHDCS30-05001 Gear ringHDCS30-05001 1
4 256898525021 i ZH 25 FEHDCS30-05003 Right differential housing HDCS30-05( 1
5 256898525022 5l Z4FE Y 30H-10006 Half shaft washerY30H-10006 2
6 256898525023 | Al %EY30H-10007 Axle shaft gearY30H-10007 2
7 256898525024 4 Y30H-10003 Universal joint pin Y30H-10003 1
8 256898525025 1T B A Y30H-10005 Planetary gear Y30H-10005 4
9 256898525026 1T B B[ Y30H-10004 Planetary washer Y30H-10004 4
10 256898525027 T 2 A% 5EHDCS 30-05002 Left differential housingHDCS30-0500 1




256898501010 #7#5 % 2%/WHEEL ASSEMBLY (30-35Q)

FF5/NO %9 /SN 2R Name $E/QTY| #&¥E/Remark
256813010001 R fiE MU28X9-15-14PR (785D Tire assembly 28X9-15-14PR(pneumd 2
A 256813010002 G M 528X9-15 (520 Tire assembly 28X9-15(soild) 2 %% /Optional
256813010003 A E % 28X9-15 (R Tire assembly 28X9-15(environmenta 2 %% /Optional
256813011002 e IA28X9-15-14PR (F8) Tire 28X9-15-14PR(pneumatic) 2
1 256813012002 B HH28X9-15 (SZ0) Tire 28X9-15(soild) 2 %% /Optional
256813012003 BE28X9-15 GAR) Tire 28X9-15(environmentally) 2 %% /Optional
2 910300200003 IR (7. 00T-15) Rim assembly(7.00T-15) 2




256898501011 #7454 2%/WHEEL ASSEMBLY (25-28Q)

FF5/NO %9 /SN 2R Name $E/QTY| #&¥E/Remark
A 256713010001 R EURT. 00-12-12PR (78/) Tire assembly 7.00-12-12PR(pneumal 2 25-28Q/ 3%k %
A 256713010002 R R T0-10 (S20) Tire assembly 7.00-10(soild) 2 25-28Q/ %%
A 256713010003 R RERT. 00-10 (R 4R) Tire assembly 7.000-10(environmenta| 2 25-28Q/ 1% 3
1 910300200003 WZREGB6171-M12x1. 25-10 Nut GB6171-M12x1.25-10 16
2 910400500008 B EE R GB93-12 Spring washerGB93-12 16
3 256713021001 BHY RS, 00S-12 Outer assembly 5.00S-12 2
4 256713012001 ¥ HR7. 00-10-12PR (F78K) Tire 7.00-10-12PR(pneumatic) 2 25-28Q/i% %4
1 4 256713012002 FHRT. 00-10 (S240») Tire 7.00-10(solid) 2 25-28Q/ %3
/ 2 /A 4 256713012003 EHET. 00-10 (FFE) Tire 7.00-10(environmentally) 2 25-28Q/ ik
/ 3 5 256713021002 R R 5. 00512 Rimassembly 5.00S-12 2
Z 6 255013020001 FHIIZEFEMI 2x1. 2526 Rim bolt M12x1.25x26 16
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256898501012 & % & & /WHEEL ASSEMBLY (30-35Q)

FF5/NO %9 /SN L Name $E/QTY| #&¥E/Remark

A 256815510001 G M6, 50-10-10PR (78 <) Tire assembly 6.50-10-10PR(pneuma 2

A 256815510002 B NE BUS6. 50-10 (S20) Tire assembly 6.50-10(soild) 2

A 256815510003 R M6, 50-10 (R 4R) Tire assembly 6.50-10(environmentall 2 %% /Optional
1 910300200003 WZREGB6171-M12x1. 25-10 Nut GB6171-M12x1.25-10 16

2 910400500008 B EE R GB93-12 Spring washerGB93-12 16

3 256815511001 BHYR6. 50F-10 Outer assembly 6.50F-10 2 JE53. bR AR AL
4 254113010007 B Ji56. 50-10-10PR (F8K) Tire 6.50-10-10PR(pneumatic) 2

4 254113010008 5 R6. 50-10 (S20») Tire 6.50-10(solid) 2

4 254113010009 HE6. 50-10 (FRE) Tire 6.50-10(environmentally) 2

5 256815511001 B4R A6, 50F-10 Rimassembly 6.50F-10 2

6 255013020001 FHIIZEFEMI 2x1. 2526 Rim bolt M12x1.25x26 16




256798501013 & % & & /WHEEL ASSEMBLY (25-28Q)

FF5/NO %9 /SN 2R Name $E/QTY| #&¥E/Remark
A 256715510001 AR S 6. 00-9-10PR (F85) Tire assembly 6.00-9-10PR(pneumati 2 25-28Q/ 3%k %
A 256715510002 IR EUR6. 00-9 (5200) Tire assembly 6.00-9(soild) 2 25-28Q/ 1%
A 256715510003 KA M6, 00-9 GRR) Tire assembly 6.50-10(environmentall] 2 25-28Q,/ 1% 3
1 910300200003 WERFGB6171-M12x1. 25-10 Nut GB6171-M12x1.25-10 16
2 910400500008 B EE R GB93-12 Spring washerGB93-12 16
3 256715512001 BHY R 4. 00E-9 Outer assembly 4.00E-9 2
4 256715512001 #JB6. 00-9-10PR (F38X) Tire 6.00-9-10PR(pneumatic) 2 25-28Q/ k3
4 256715512002 B HR6. 00-9 (SZ40») Tire 6.00-9(soild) 2 25-280Q/ 1% %%
4 256715512003 #HR6. 00-9 GRE) Tire 6.50-10(environmentally) 2 25-28Q/ 1% %%
5 256715511001 %444, 00E-9 Rimassembly4.00E-9 2
6 255013020001 FHIIZEFEMI 2x1. 2526 Rim bolt M12x1.25x26 16




256898501014 A .HL4: 3 /MOTOR INSTALLATION

/N0 %9 /SN 2R Name $E/QTY| #&¥E/Remark
1 910100300037 122 GB5783-M10x30-8. 8 Bolt GB5783 M10x30-8.8 2

2 910400100007 P8 GBI7. 1-10-200HV Gasket GB97.1-10-200HV 6

3 910400500007 TR IAE GB93-10 Spring washer GB93-10 6

4 254123512006 WHTR Gear pump 1

5 910100100034 12k GB5782-M10x55-8. 8 Bolt GB5782 M10x55-8.8 4

6 255032520002 HIE ©40xD11x4 Gasket ®40xP11x4 4

7 255032520001 TE ©13xD®10. 5x32 Bushing ®13X®X10.5x32 4

8 255032520003 TR Damping pad 8

9 920900100133 HL L (32 i7%) B8432199GK Motor (ZP) 1 25-28Qik Ai!
10 256798513251 it Es (ZP) Encoder(ZP) 1 25-28Qi% L
9 920900100043 EEHL (WN) Motor (WN) 1 30-35QIE AT
10 255098513253 g zs (WD Encoder(WN) 1 30-35Qi%L Mt

9 920900100123 HLAL (HP) Motor (HP) 1 25-35Q/0ption
10 255098513251 i ay (HP) Encoder(HP) 1 25-35Q/0Option




256898501015 47 % | 5h4- 3% /DRIVING BRAKING INSTALLATION

19 ey

31? r

FF5/NO %9 /SN L Name $E/QTY| #&¥E/Remark
1 275011520020 AR Grease nipple 1
2 256811511020 TR 2 Bracket 1
3 910400500007 P GB93-8 Washer GB93-8 1
4 910100300020 12 4£GB5783-M8x16-8. 8 Bolt GB5783-M8x16-8.8 1
5 911000600001 MEHEQC/ T390~ (11-14) Hose clamp QC/T390-(11-14) 2
6 255011520021 TS Connecting pipe 1
7 910100300003 I GB5783-M5x12-8. 8 Bolt GB5783-M5x12-8.8 1
8 910400500004 BB GBI3-5H Washer GB93-5 1
9 910400100004 “FEJEIGBIT. 1-5-200HV Washer GB97.1-5-200HV 1
10 255011510003 T H il © 16x135 Axle ®16x135 1
11 910100300039 12 H2GB5783-M10x40-8. 8 Bolt GB5783-M10x40-8.8 4
12 910400500007 B GB93-10 Washer GB93-10 6
13 910400100007 SFEJEIGBIT. 1-10-200HV Washer GB97.1-10-200HV 6
14 256811511004 G sy e Foot brake holder welding 1
15 940500100006 HHEED16xD18x15-SF-1 Bushing ®16xd18x15-SF-1 2
16 256811511002  [B&HRIES Pedal weiding 1
17 255011520010 EAlE Damping pad 1
18 910600600015 FF H44GB91-2x20 Split pin GB91-2x20 1
19 255011520008 % Spring 1
20 911200100004 JHAFIB7940. 1-M10x1 Grease nipple JB7940.1-M10x1 1
21 255011520013 FEAR (FR) Pedal (rubber) 1
22 910100100023 12k GB5782-M8x45-8. 8 Bolt GB5782-M8x45-8.8 1
23 910300100006 WZBEGB6170-M8-10 Nut GB6170-M8-10 1
24 940500100048 HEH5ED010xD12x8-SF-1 Bushing ®10x ®12x8-SF-1 1
25 256811510001 FHIFNIETS =857 Brake pump assembly 1
26 910100300038 HEFEGB5783-M10x35-8. 8 Bolt GB5783-M10x35-8.8 2
27 910300100007 B2REGB6170-M10-10 NutGB6170-M10-10 2
28 256811511009 A B AN Brake steel pipe welding 1
29 256811511010 JE B AN Brake steel pipe welding 1




256898501016 3 % 4543 /PARKING BRAKING INSTALLATION

FF5/NO %9 /SN L Name $E/QTY| #&¥E/Remark
1 910100300035 B2 GB5783-M10x20-8. 8 Bolt GB5783-M10x20-8.8 2
2 910400500007 A E GB93-10 Spring washer GB93-10 2
3 910400100007 A FEGB97. 1-10-200HV Washer GB97.1-10-200HV 2
4 256812021003 A (FH13h) Backing plate (Parking brake) 1
5 XG1801542747 FHBh Parking Brake Assembly 1
6 910400100005 SFHJEIGBIT. 1-6-200HV Washer GB97.1-6-200HV 4
7 910400500005 5 B GBI3-6 Spring washer GB93-6 4
8 910100300010 BZH2£GB5783-M6x16-8. 8 Bolt GB5783-M6x16-8.8 4




256898501017 %43k & & 4 3% /STEERING GEAR AND INSTALLATION

&Y
) ) )
10 41 12;/

14}) \7 S,

FF5/NO %9 /SN 2R Name $E/QTY| #&¥E/Remark
1 255015010007 EYEERE The adjustable handle 1
2 910600400011 PP R H:45GB8T9. 1-4x30 Elastic cylinder pin GB879.1-4x30 1
3 255015020025 FeFRIEE Clamp holder screw sets 1
4 910400100008 g D 20x D 12x8 Gasket®20XD12X8 1
5 255015020019 B Locking block 1
6 910300300006 HARFGB6172. 1-M12-05 Nut GB6172.1-M12-05 1
7 910100300057 H2FEGB5783-M12x70-8. 8 Bolt GB5783 M12x70-8.8 1
8 255015010001 SR Steering string assembly 1
9 255015010003 7 Il i The steering wheel 1
10 910600700014 1 4GB882-6x26x1. 6 Pin GB882-6x26x1.6 1
11 910600600005 FF F148GB91-1. 6x10 Cotter pin GB91-1.6x10 1
12 255015020002 [i] 5 Je The fixed seat 1
13 255015010005 | {f4FF 44 Adjust rod welding 1
14 255015020021 R ) Adjust the screw 1
15 911200100004 AR JB7940. 1-M10x1 Oil cup JB7940.1-M10x1 1
16 940500200016 HBEEGE) ©16xD 18x16-SF-1 Composite set (shoulder)®16xd18x14 2
17 255011510003 T B @ 16x135 With trunnion®16x135 1
18 910400100005 ST BEIGB97. 1-6-200HV WasherGB97.1-6-200HV 1
19 910400500005 T A B GB93-6 Spring washerGB93-6 1
20 910100300009 122 GB5783-M6x12-8. 8 Bolt GB5783 M6x12-8.8 1
21 910100300036 12 FEGB5783-M10x25-8. 8 Bolt GB5783 M10x25-8.8 4
22 910400500007 | #5HREGBI3-10 Spring washer gh93-10 4
23 910400100007 “F- 48 GB97. 1-10-200HV Washer GB97.1-10-200HV 4
24 255015010004 RS Bracket welded 1
25 255015010012 [\ 28SCUS1/100-FS Steering SCU51/100-FS 1




256898501018 % A & 42 3% /STEERING BRIDGE AND INSTALLATION

FF5/NO #if%/SN 2 Name BE/QTY| #&¥%¥/Remark
A 256816010001 30Q¥% [y 30Q steering axle 1
1 256898526001 FEEE i 7Z30KD0116G Left knuckle Z30KD011G 1
2 256898526002 HriAZDS/K30-35D-03 Turn to the bridge ZDS/K30-35D-03 1
3 256898516001 B[ M FLLGZNO30K-0100 Steering cylinder LGZN030K-0100 1
4 910400500010 SRR 16 Spring washer 16 4
5 910100100073 7N FIBARM16X65 Bolt M16X65 4
6 256898526003 #48730KD024 Bush Z30KD024 8
7 256898526004 AT & Z30KD023 Knuckle bearing Z30KD023 4
8 254198526085 T 2 A T ARMG Oil cap M6 2
9 910100300022 INFIIZAENSX 18 bolt M8X18 4
10 910400500006 G Spring washer 8 4
11 256898526005 FEFFH730KD025 Link pin Z30KD025 4
12 256898526006 FEFFZ30KD002 Link Z30KD002 2
13 256898526007 H4%1Z30KD004G Pin Z30KD004G 2
14 256898526008 | ¥ 7y 32 457ZBYD27KDO10G Kingpin ZBYD27KD010G 2

15 910800100084 OFF; [l 25X2. 65 O-ring 25X2.65 2
16 256898526009 57 2= 18| ZBD20KDO1 1G Shield block ZBD20KD011G 2
17 256898526010 1577212 &1 Z30KD006G Dustband Z30KD006G 2
18 256898526011 [ #E 7R 1 il 7k 33206 Bearing 33206 4
19 256898526012 2455 4218 Z30KD009G Composite dust ring Z30KD009G 2
20 256898526013 £ 7DS/K30-35KD-05 Bush ZDS/K30-35KD-05 2
21 256898526014 BB B IR BEZ30KD010G Pin lock nut Z30KD010G 2
22 256898526015 TF 1483, 2X50 Pin 3.2X50 2
23 256898526016 i EE 1A i7Z30KD007G Right knuckle Z30KD007G 1
24 256898526017 e A s 7 5 4 P FB85 X 110X12 Rotary shaft lip seals FB85X110X14 2
25 256898526018 R 4 T4 7K 3021 1R Bearing 30211E 2
26 256898526019 BB Z30KD013 Hub bolt Z30KDO013 16
27 256898526020 A Z30KD01 1 Steering wheel hub Z30KDO011 16
28 256898526021 R REZ30KD012 Wheel hub nut Z30KD012 2
29 910700600003 [ HE 7R T i 7K 30207 Bear ing 30207 2
30 910400100016 T4 8] 30 Washer30 2




256898501018 % A & 42 3% /STEERING BRIDGE AND INSTALLATION

F5/NO #ig/SN B Name B&/QrY| &¥E/Remark
31 256898526022 FF7 f - FE R REZ30KD009 Nut Z30KD009 2
32 256898526023 FF 1456. 3X50 Pin 6.3X50 2

33 256898526024 8 730KD010 Wheel hub cover Z30KD010 2




256898501019 #% & ih4#x/STEERING CYLINDER

5 /N0 Zwig/SN 2R Name $E/QTY| #&¥E/Remark
A 256898510007 BB H AL (4 W] FT-KD) Sealing part maintenance package (st| 1
1 A T FEFF R Piston rod assembly 1
2 A i Cylinder cover 2
3 A B 20 [ Dust ring 2
4 A U P U rin 2
5 A iAe] O-ring 2
6 A iAe] O-ring 1
7 A A Support ring 1
8 A [ANEPSY5Y Cylinder assembly 1
9 A AN A Bearing 2




256898501020 J& 4y £ 44 423 /SEAT COVER MOUNTING

/N0 Zwig/SN 2R Name $E/QTY| #&VE/Remark
1 256821011002 ket Welding of box cover 1
2 910200500021 H24TGB818-M4x10-4. 8 Screw GB818 M4x10-4.8 2
3 255021020055 [#] 52 B Fixed plate 1
4 255021020021 FiF () The shake handshandle 1
5 940400100030 S 3FE200N (D620) Gas spring 200N (D620) 1
6 910300500004 12 REGB88Y. 1-M8-10 Nut GB889.1-M8-10 2
7 255037510002 JEFFBF1-1BC (FRHE) Seat BF1-1BC (STD.) 1
7 255037510003 JERT (BYIE ) Seat (comfort) 1 13 /Optional
7 255037510004 JER (JEAREY) Seat (Vibration) 1 1% /Optional
8 910700900001 KATHAGE12E Bearing GB9163-GE12E 2
9 255021010006 BHEIRA () Hinge bracket (right) 1
10 255021020043 [ 52 WA Bolt 2
11 255021010005 BEIRE () Hinge bracket (left) 1
12 255021020045 JERR Wire plate 2
13 255021020054 LEEESA Adjust the gasket 2
14 910400100006 *F- 4 [EGB97. 1-8-200HV Washer GB97.1-8-200HV 4
15 910400500006 9 R B GB9 3-8 Spring washer GB93-8 4
16 910100300024 H2FEGB5783-M8x30-8. 8 Bolt GB5783 M8x30-8.8 4
17 940400100031 | ##500N (D620) - [ £ Air spring 500N(D620)- self locking 1
18 910300500003 B2 REGBSSY. 1-M6-10 Nut GB889.1-M6-10 2
19 255021020020 HF The shake handshandle 1
20 910200500053 H24TGB818-M6x20-4. 8 Screw GB818-M6x20-4.8 2
21 252121011007 403237117 H 8125 454 The lid lock 1
22 910200300011 B2%TGB70. 2-M5x10-4. 8 Screw GB70.1 M5x10-4.8 4
23 255021020046 P4l & 35 To protect the coil 1




256898501021 # %4k 3%/SIDE PANEL INSTALLATION

FF5/NO %9 /SN 2R Name $E/QTY| #&¥E/Remark
1 281223021006 T B Bolt 2
2 940400400002 g2 REMS Nut M8 2
3 256821011017 MRS ) Side plate 1
4 255021010015 HAEE (F) Hanger 1
5 910400100005 P48 GBI7. 1-6-200HV Washer GB97.1-6-200HV 6
6 910400500005 0 B GB93-6 Spring washer GB93-6 8
7 910200200035 H24TGB70. 1-M6x16-8. 8 Screw GB70.1 M6x16-8.8 4




256898501022 Z 4%+ 3% SIDE PANEL INSTALLATION

5 /N0 Zwig/SN 2R Name $E/QTY| #&VE/Remark
1 255021010015 HHEE () Side plate 1
2 910400100005 SEHE GBIT. 1-6-200HV Hanger 1
3 910400500005 i A B GB93-6 Spring washer 6 1
4 910200200035 1247 GB70. 1-M6x16-8. 8 Bolt M6X16 1
5 256821010003 MR s B (70) Side plate 1
6 940400400002 g BEMS NutM8 1
7 281223021006 T g AL Bolt 1
8 940600100005 TihAM @ 18x3 magnet steel 1




256898501023 & £ 43 /INSTRUMENT COVER INSTALLATION

FF5/NO %9 /SN 2R Name $E/QTY| #&¥E/Remark
1 940400400001 R E MR BEME -t (2-4) Nut M6 6
2 256821511006 SRS ) Cover assembly 1
3 910400200002 Tik6 Washer GB97.1-6-200HV 4
4 941100100009 IRETM6x12-8. 8 Screw M6x12 6
5 256810021001 X3 5= (30Q) Instrument mask 1
6 255010020005 His Cover 1
7 255010020006 Jas Cover 1
8 256810021004 HISH M 55 Cover 1
9 256821511004 iR S (D) Cover assembly 1




256898501024 -F-#7% & 4235 /BALANCE WEIGHT AND MOUNT ING

FF5/NO %9 /SN 2R Name $E/QTY| #&¥E/Remark
1 256723021001 P (25Q) Balance weight 25Q 1 25Q
1 256723028001 “PAi7 E (28Q) Balance weight 28Q 1 28Q
1 256923021001 1T £ (35Q) Balance weight 35Q 1 35Q
1 256923021002 F1fif £ (30Q) Balance weight 30Q 1 30Q
2 255023020002 TN 5 lift hole cover 1
3 910100100101 2 FGB5782-M24x120-8. 8 Bolt GB5782 M24x120-8.8 1
4 910400500013 B GB93-24 Spring washer GB93-24 1
5 255023020007 29 Gasket P60XDP25X8 2 Bri
6 255023020006 PREE (L E ) Adjust cushion 2
7 910100300013 12 #:GB5783-M6x30-8. 8 Bolt GB5782 M24x120-8.8 2
8 910400200002 T8I GBI6. 1-6-200HV Washer GB97.1-6-200HV 2
9 910400500005 P EE A GBI3-6 Spring washer GB93-6 2




256898501025 My¥i454 % /FOOT PEDAL

FF5/NO %9 /SN 2R Name $E/QTY| #&¥E/Remark
1 256818021005 HAREE (30Q) Cushion 2
2 256818011001 AR R & Floor welding (front) 1
3 256818011002 Ja AR AR A Floor welding (rear) 1
4 941100100001 IZETM8X12-8. 8 Screw M8x12-8.8 2
5 256818021006 - ZE R (30Q) Foot pedal 1




256898501026i% /& % %./HYDRAULIC

FF5/NO #if%/SN 2 Name BE/QTY| #&¥%¥/Remark
1 255023520001 VR S (5+) 8-1.3000-1SC-60° Hydraulic Tube Assembly (Extraording 1
2 255023520002 VR S (5) 8-1.2700-1SC-60° Hydraulic Tube Assembly (Extraording 1
3 256823520003 | R K (90° ) 6-L750-1SC—-60° Hydraulic Tube Assembly (90°)6-L750 1
4 255023520007 $#3 (H)6-G1/4—M14x1. 5-60° Connector (straight)6-G1/4 M14X1.5-4 3
5 910800100021 O FEl- N 11. 2x2. 65 O-ring - inside 11.2x2.65 4
6 275223521006  |¥EE &% (90° )6-L700-1SC-60° Hydraulic Tube Assembly (90°)6-L700 1
7 256923521006 R (1) Rubber hose (return oil) 1
8 911000600004 IE47EQC/ T390~ (34-38) Hose hoops QC/T390 - - 38 (34) 4
9 900200401001 [=] 3 iR & 235 Return oil hose 23X5 2560
10 911000600003 IfE4EQC/ T390~ (22-26) Hose hoops QC/T390 - (22-26), 2
11 256923521007 e (W) Rubber hose (oil absorption) 1
12 911000600006 ME4EQC/T390—- (40-45) Hose hoops QC/T390 - (40-45) 2
13 256823520004 | E SR (135° ) 6-L450-1SC-60°  [Hydraulic Tube Assembly (135°)6-L45 1
14 252123520002 W S (135° ) 6-L600-1SC-60°  |Hydraulic Tube Assembly (Straight)6-] 1
15 255023510012 B3k (Z3#) 7-2xM14x1. 5-M16x1. 5-60° [Connector (tee) 7-2XM14X1.5 - M16X| 2
16 252123520011 YR A% (90° ) 6-L1320-1SC-60°  |Hydraulic Tube Assembly (90°)6-L132 1
17 251123521005 | &% 5% (90° )8-L1320-1SC-60°  [Hydraulic Tube Assembly (90°)8-L132 1
18 255023520034 |3k (H)8-2xM16x1. 5-60° Connector (straight) 8-2XM16X1.5-60 2
19 910800100002 OJFFBl- N 13. 2x2. 65 O-ring - inside 13.2x2.65 2
20 255023510003 B3 (BUE ) 6-61/4-M14x1. 5-60° Connector (lock bend)6-G1/4 M14X1.4 2
21 255023510008 Bk (Bl E) 11-M20x1. 5-0 Connector (lock bend)11-M20x1.5-0 1
22 255023510007 $3) (Bl5E25) 10-M20x1. 5-M16x1. 5-60{Connector (lock bend) 10-M20X1.5 4 3

23 255023520035 3k (BUES) 12-G1/2-M22x1. 5-60°  [Connector (lock bend)12-G1/2- M22 1
24 255023510006 WHE The gear pump 1
25 255023510005 ek (FmE) 25-G1- 0 32 Joint (to bend) 25 - G1 - ® 32 1
26 255023520030 3k () 12-2xM22x1. 5-60° Connector (straight) 12-2XM22X1.5 1
27 255023510001 3L (BUEZS) 6-M12x1. 5-M14x1. 5-60° [Connector (lock bend) 6-M12X1.5 - 1
28 255044020143 3L (BUEZS) 12-M20x1. 5-M22x1. 5-60{Connector (lock bend)12-M20x1.5-M4 1
29 255023520033 3k () 8-M20x1. 5-M16x1. 5-60° Connector (straight) 8-M20X1.5 - § 1
30 254123520004 WEE S (90° ) 13-1.2600-2SC-60° [Hydraulic Tube Assembly (90° )13-I 1




256898501027 % #&3% & I $& 4\ (= 3%) /MULT I-WAY REVERSING VALVE CONTROL (TWO)

FF5/NO %9 /SN L Name $E/QTY| #&¥E/Remark
1 252024510011 Z 1R (1) Multiple valve (two) 1
1 256824511002 £ P 1R (2BE FEL L IR ZSX) Multi way valve (two) solenoid valve 1 CEi& A
2 910100400006 122 GB5786-M10x1. 25x40-8. 8 Bolt GB5786-M10x1.25x40-8.8 4
3 910400500007 T AAE GB93-10 Spring washer GB93-10 8
4 910400100007 “FEABEIGB97. 1-10-200HV Washer GB97.1-10-200HV 12
5 941100800001 B4, 75x20-c1B Pin B4.75x20-c1B 4
6 910600600011 JFH4HGB91-2x12 Cotter pin GB91-2x12 4
7 252124520002 2R (A Support (stem) 1
8 910100300037 H2F2GB5783-M10x30-8. 8 Bolt GB5783 M10x30-8.8 4
9 910300100007 HRARFGB6170-M10-10 Nut GB6170-M10-10 4
10 255024510009 i H- 2 @ 16x168 With trunnion ®16x168 1
11 910400500005 P EE A GBI3-6 Spring washer GB93-6 1
12 910200200032 BZ£TGB70. 1-M6x10-8. 8 Screw GB70.1 M6x10-8.8 1
13 253524520010 FHER GEETH) Handle ball(lift) 1
14 253524520009 FHER (High Handle ball(tilt) 1
15 256824510002 EYPFES GET) Joystick welding(lifting) 1
16 256824510003 ERYFFIES (g Joystick welding(tilt) 1
17 940500100006 HEED16xD18x15-SF-1 Composite set P16xP18x15-SF-1 4
18 256824520003 EFERT Connecting rod 2
19 910300100006 B2 REGB6170-M8-10 Nut GB6170 M8-10 2

20 255025020003 L joint 2
21 253524520014 W ATFREFF ) Bracket (travel switch) 2
22 255024520028 4 ©29x d 16x38 Shaft sleeve ®29x ® 16x38 2




256898501028 % 94 3% %) IR 4% 4\ (=.%5) MULT |-WAY REVERSING VALVE CONTROL (THREE)

FF5/NO %9 /SN 2R Name $E/QTY| #&¥E/Remark
1 252025010011 2 IR (=10 Multiple valve(three) 1
1 256825011002 % 18 (SEXHLRE R ZSX) Multi way valve (three) solenoid valve 1 CEZER
2 910100400006 122 GB5786-M10x1. 25x40-8. 8 Bolt GB5786-M10x1.25x40-8.8 4
3 910400500007 T AAE GB93-10 Spring washer GB93-10 8
4 910400100007 “FEABEIGB97. 1-10-200HV Washer GB97.1-10-200HV 12
5 941100800001 B4, 75x20-c1B Pin B4.75x20-c1B 6
6 910600600011 JFH4HGB91-2x12 Cotter pin GB91-2x12 6
7 252124520002 2R (A Support (stem) 1
8 910100300037 H2F2GB5783-M10x30-8. 8 Bolt GB5783 M10x30-8.8 4
9 910300100007 HRARFGB6170-M10-10 Nut GB6170-M10-10 4
10 255024510009 i H- 2 @ 16x168 With trunnion ®16x168 1
11 910400500005 P EE A GBI3-6 Spring washer GB93-6 1
12 910200200032 BZ£TGB70. 1-M6x10-8. 8 Screw GB70.1 M6x10-8.8 1
13 253524520010 FHER GEETH) Handle ball(lift) 1
14 253524520009 FHER (High Handle ball(tilt) 1
15 253525020002 FWER(BRD Handle ball(belonging to 1) 1
16 256824510002 BRYFIES GET) Joystick welding(lifting) 1
17 256824510003 BRYFTHIES (WA Joystick welding(tilt) 1
18 256825010004 BIYFIES BED Joystick welding(tool1) 1
19 940500100006 HEED16xD18x15-SF-1 Composite set®16xP18x15-SF-1 6

20 256824520003 BT Connecting rod 3
21 910300100006 12 EEGB6170-M8-10 Nut GB6170 M8-10 3
22 255025020003 3k joint 3
23 253524520014 SR (TRTTR) Bracket (travel switch) 3
24 255023520033 ek (H) 8-M20x1. 5-M16x1. 5-60° Joint (straight) 8-M20x1.5-M16x1.4 2
25 255024520028 HE ©29x P 16x38 Shaft sleeve ®16x ®29x38 1




256898501029 % 34 #% &) IR 4% 4 (V9 3£) MULT |-WAY REVERSING VALVE CONTROL (TOUR)

5 /N0 Zwig/SN 2R Name $E/QTY| #&¥E/Remark
1 252025510011 EZ - NQL5S) Multiway valve (four) 1
1 256825511002 £ P 1 (4 Bk HEL L IR ZSX) Multi way valve (four) solenoid valve 1 CEi& A
2 910100400006 122 GB5786-M10x1. 25x40-8. 8 Bolt GB5786-M10x1.25x40-8.8 4
3 910400500007 T AAE GB93-10 Spring washer GB93-10 8
4 910400100007 “FEABEIGB97. 1-10-200HV Washer GB97.1-10-200HV 12
5 941100800001 B4, 75x20-c1B Pin B4.75x20-c1B 8
6 910600600011 JFH4HGB91-2x12 Cotter pin GB91-2x12 8
7 252124520002 2R (A Support (stem) 1
8 910100300037 H2F2GB5783-M10x30-8. 8 Bolt GB5783 M10x30-8.8 4
9 910300100007 HRARFGB6170-M10-10 Nut GB6170-M10-10 4
10 255024510009 i H- 2 @ 16x168 With trunnion ®16x168 1
11 910400500005 P EE A GBI3-6 Spring washer GB93-6 1
12 910200200032 BZ£TGB70. 1-M6x10-8. 8 Screw GB70.1 M6x10-8.8 1
13 253524520010 FHER GEETH) Handle ball (lift) 1
14 253524520009 FHER (High Handle ball (tilt) 1
15 253525020002 FWER(BRD Handle ball (belonging to1) 1
16 253525520002 FHER B E2) Handball (belonging to 2) 1
17 256824510002 BYFTHES T Joystick welding (lifting) 1
18 256824510003 BYFTIRS (HRL) Joystick welding (tilt) 1
19 256825010004 BRI IEE (BAL) Joystick welding (tool 1) 1

20 256825510005 BYFES (BH2) Joystick welding (kit 2) 1
21 940500100006 HEED16xP18x15-SF-1 Composite set ®16x®18x15-SF-1 8
22 256824520003 T Connecting rod 4
23 910300100006 B2 REGB6170-M8-10 Nut GB6170 M8-10 4
24 255025020003 ek joint 4
25 253524520014 SCHR(TRETFR) Bracket (travel switch) 4
26 255023520033 23k (B) 8-M20x1. 5-M16x1. 5-60° Joint (straight)8-M20x1.5-M16x1. 51 4




256898501030 L4k ih#h 3 & & 43 /WORK TANK INSTALLATION AND INSTALLATION

—_—

FF5/NO %9 /SN 2R Name $E/QTY| #&¥E/Remark
1 255019010004 W A JE 2% Mesh filter 1
2 256919011002 HEEE Lid welded 1
3 251119010003 THR FE B Oil ruler plug assembly 1
4 910100300022 I2FEGB5783-M8x20-8. 8 Bolt GB5783 M8x20-8.8 8
5 910400500006 o R B GB93-8 Spring washer GB93-8 8
6 910400100006 A BEIGB97. 1-8-200HV Washer GB97.1-8-200HV 8
7 255019020013 B EH1204x134x1. 5-R Gasket 204x134x1.5-R 1
8 910800900001 21 & # B JB982-20 Combination washer JB982-20 1
9 255019020015 TR ZEM20x1. 5 Drain plug M20x1.5 1
10 253519010005 IR #$HS0403 Respirator HS0403 1




256898501031 % % 3% BL/FRAME ASSEMBLY

/N0 %9 /SN 2R Name $E/QTY| #&¥E/Remark
1 256821521032 SRR Support cover 2

2 910400500010 A E GB93-16 Spring washer GB93-16 4

3 910100200016 WZH£GB5785-M16x1. 5x70-8. 8 Bolt GB5785-M16x1.5x70-8.8 4

4 256721511001 ZEBRE (25Q) Frame welded 1 25Q

4 256721518001 ZEBRL (28Q) Frame welded 1 280

4 256921511001 ZEBRRG (30Q Frame welded 1 30-35Q
5 910200300018 H24TGB70. 2-M6x16-8. 8 Screw GB70.2 M6x16-8.8 4

6 256821511004 s EE () Welding of cover plate(left) 1

7 940400400001 R 2 M6 Leaf spring nut M6 4

8 910100300037 12 #:GB5783-M10x30-8. 8 Bolt GB5783-M10x30-8.8 2

9 910400500007 T AAE GB93-10 Spring washer GB93-10 2

10 910400200004 K JEIGBY6. 1-10-200HV Large washer GB96.1-10-200HV 2

11 256821511009 PERILIREG The meter stand is welded together 1

12 256821511006 SRS ) Welding of cover plate (right) 1

13 256821521095 TR Damping pad 4

14 910200200104 B24TGB70. 1-M12x60-8. 8 Screw GB70.1 M12x60-8.8 2




256898501032 10 52 3 B2/TOP GUARD ASSEMBLY

/N0 %9 /SN 2R Name $E/QTY| #&¥E/Remark
1 910200200098 BZ£TGB70. 1-M12x30-8. 8 Screw GB70.1 M12x30-8.8 8

2 910400500008 A E GB93-12 Spring washer GB93-12 8

3 910400100008 |-I-#4 [ GB97. 1-12-200HV The flat washer GB97.1-12-200HV 4

4 256822012001 PSR The top guard is welded together 1

5 255022020001 B E— () Protective cover 1 1

6 255022020004 FEAT Hi 2k Pl Protective tape 4

7 252022020050 7o FEL A R 2 2 Protective tape 2

8 255056510001 JEHEFI % Back handle 1 frine
9 910400500005 TR GBI3-6 Spring washer GB93-6 2

10 910200200036 BRETGB70. 1-M6x20-8. 8 Screw GB70.1 M6x20-8.8 2

11 255022020002 By — (AL Protective cover 2 1

12 255049520010 W JE L 85EQ-105 Rearview mirror 3

13 255049520004 CHR (SRR Support 2

14 910400200005 KEEIGBI6. 1-12-200HV Big washer GB96.1-12-200HV 4

15 910200200057 24T GB70. 1-M8x20-8. 8 Screw GB70.1 M8x20-8.8 2

16 910400500006 3 1B GB93-8 Spring washer GB93-8 2

17 255022020029 T Handle 1 frid
18 910300500004 HZRFGBS8Y. 1-M8-10 Nut GB889.1-M8-10 4

19 910100300022 12 4£GB5783-M8x20-8. 8 Bolt GB5783 M12x20-8.8 4

20 255022020003 KAT 7 2518 Protective tape 2

21 253522020024 FLZE30 Cover 30 4




256898501033 ' X/FORK

FF5/NO #if%/SN 2 Name BE/QTY| #&¥%¥/Remark
A 940100100008 FEH TTAT 1% X 120x40x1070 Fork 120x40x1070 2 25Q
940100100010 FEBE TT AR 1% X 120x40x1150 Fork 120x40x1150 2 25Q
940100100009 FEHH TTAZ 1% X 120x40x1220 Fork 120x40x1220 2 25Q
940100100011 4 ITATI T X 120x40x1370 Fork 120x40x1370 2 25Q
940100100012 FEE 1T AR 1% X 120x40x1520 Fork 120x40x1520 2 25Q
940100100030 FEBE TT A 1% X 120x40x 1820 Fork 120x40x1820 2 25Q
940100100044 FEBE TT AR 1% X 120x40x1970 Fork 120x40x1970 2 25Q
940100100046 8 TTAR 1% X 120x40x1670 Fork 120x40x1670 2 25Q
A 940100100013  [H:A4IIARY % X 125x45x1070 Fork 125x45x1070 2 28-30Q
940100100014 FEAIITAR T X 125x45x1150 Fork 125x45x1150 2 28-30Q
940100100015  |4:49IIIAZY £% X 125x45x1220 Fork 125x45x1220 2 28-30Q
940100100016 | H:AIIIARY B X 125x45x1370 Fork 125x45x1370 2 28-30Q
940100100017  [H:A4IIATI 5% X 125x45x1520 Fork 125x45x1520 2 28-30Q
940100100035  |4H4AIIIARY B X 125x45x1970 Fork 125x45x1970 2 28-30Q
940100100039  [HAYTIIARY 7 X 125x45x1820 Fork 125x45x1820 2 28-30Q
940100100041 FEHIIIATY £% X 125x45%1670 Fork 125x45x1670 2 28-30Q
A 940100100018  [H:AHIIAR % X 125x50x1070 Fork 125x50x1070 2 35Q
940100100019 [H:AAIIAZ 5 X 125x50x1150 Fork 125x50x1150 2 35Q
940100100020  [H:AIIARY 7 X 125x50x1220 Fork 125x50x1220 2 35Q
940100100021 FEIIIAT 1% X 125x50x1370 Fork 125x50x1370 2 35Q
940100100022 FEAIIIARY 15 X 125x50%1520 Fork 125x50x1520 2 35Q
940100100031 FEHIIIAZY 15 X 125x50x1800 Fork 125x50x1800 2 35Q
940100100040 FEIIIATY 1% X 125x50x1970 Fork 125x50x1970 2 35Q
940100100042 FERITIIARL 1% X 125x50x1670 Fork 125x50x1670 2
1 A X AR Fork body 2
2 253098514101 A Bk Lift pin assembly 2




256898501034 #f4}h4r/TILT CYLINDER (30-35Q)

/N0 %9 /SN 2R Name $E/QTY| #&¥E/Remark
A 256820510001 WL (TL) (TL) ®80x @ 35x118(6/10)  |Oil cylinder(TL)®80xd35x118(6/10) 1 H<{3700, Left
A 256820510002 JHEL (TL) (TL) ®80x @ 35x88. 5(6/6)  |Oil cylinder(TL)P80xP35x88.5(6/6) 1 3700<H<
A 256820510003 T (TL) (TL) @ 80x P 35x67 (6/10) Oil cylinder(TL)P80xdP35x67(3/6) 1 5000<<H, Left
A 256820510005 T (TL) (TR) @80x P 35x118(6/10)  |Oil cylinder(TR)P80xd35x118(6/10) 1 H<3700, Right
A 256820510006 JHEL (TL) (TR) ®80x ® 35x88. 5(6/6)  |Oil cylinder(TR)P80xP35x88.5(6/6) 1 3700<H<
A 256820510007 JHEL (TL) (TR) @ 80x P 35x67 (6/10) Oil cylinder(TR)P80xd35x67(3/6) 1 5000<<H, Right
B 256198510006 SRS, (HRHET) Seal kits (tlited cylinder) 2
1 A FUE I HEMEZ1/8 Grease mouth Z1/8 2
2 A HIx Earring 2
3 A i #h 7K GE30ES Bearing GE30ES 2
4 A el 47 Circlip 47 2
5 A BZRIM14 Nut M14 2
6 A HpE 14 Washer14 2
7 A JEAEM14x55 Bolt M14x55 2
8 A T FER SRR Piston body assembly 2
9 A Vx 70 5% [ Yx seal ring 9
10 A Y AIAD63x20x2. 5 Support ring 2
11 A B 2> B Dust ring 2
12 A T4 52 Circlip 52 2
13 A el Circlip 2
14 A 4 F48x30x3 Catch 48x30x3 2
15 A U7E) 22 ) ] Useal ring 48x30x10 2
16 A EAEES Guide sleeve 2
17 A 0%y 2% 3} [ 0 seal ring 63x3.1 2
18 A AT il 7K 3025 Bearing 3025 2
19 A 147 SRk, Cylinder barrel assembly 2
20 A P A 3040 Bear ing 3040 2




256898501035 #f4}h4r/TILT CYLINDER (25-28Q)

—12

14

/N0 %9 /SN 2R Name $E/QTY| #&¥E/Remark
A 256720510001 |3fifiL (TL) d70x d32x118(6/10) Oil cylinder(TL)®70xd32x118(6/10) 1 H<3700, Left
A 256720510002 [T (TL) d70x ©32x88. 5(6/6) Oil cylinder(TL)®70xd32x88.5(6/6) 1 3700<H<
A 256720510003 |3 (TL) 70x ®32x67 (3/6) Oil cylinder(TL)®70xd32x67(3/6) 1 5000<H, Left
A 256720510005 T (TR) ©70x ©32x118(6/10) Oil cylinder(TR)®70xd32x118(6/10) 1 H<3700, Right
A 256720510006 JHEL (TR) @ 70x P 32x88. 5(6/6) Qil cylinder(TR)P70xP32x88.5(6/6) 1 3700<H<
A 256720510007 JHEL (TR) @ 70x D 32x67 (3/6) Oil cylinder(TR)P70xd32x67(3/6) 1 5000<<H, Right
B 256198510006 SRS, (HRHET) Seal kits (tlited cylinder) 2
1 A IEE2N Earring 2
2 A HEREM14 NutM14 2
3 A HE 14 Washer14 2
4 A BRHEM14x55 BoltM14x55 2
5 A e i Piston rod 1
6 A & IAD63x20x2. 5 Support ring D60x20x2.5 2
7 A Vx84 % 5 [ D6 3X60X6 Yx seal ring D63x60x6 2
8 A B 20 [ Dust ring 2
9 A el 47 Circlip 47 2

10 A F4E Circlip 2

11 A 14 F48x30x3 Catch 48x30x3 2

12 A U2 2 4 B Useal ring 48x30x10 2

13 A L AEES Guide sleeve 2

14 A 074 % 3 [8163x3. 1 O seal ring 63x3.1 2

15 A R il 7K 3025 Bearing 3025 2

16 A 7 S i Cylinder barrel assembly 2




256898501036 7142 (47 114225-28Q) /MAST (stand mast25-28Q)

FF5/NO #if%/SN B Name BE/QTY| #&¥%¥/Remark
1 255038020008 e Adjusting sleeve 4
2 255038020009 TR Adjustable pad 8
3 940200200005 M HE D 42-CD=68 Side roller®42 - CD = 68 2
4 910400100007 S48 GBI7. 1-10-200HY Washer GB97.1-10-200HV 8
5 910400500007 B EE R GB93-10 Spring washer GB93-10 8
6 910100300039 12 F:GB5783-M10x40-8. 8 Bolt GB5783 M10x40-8.8 4
7 910401300020 b FH 44 BBl GBS 94. 1-40 Elastic retaining ring GB894.1-40 forq 4
8 940200100020 TR D119, 2x P 55x34 Roller ®119.2xd55x34 4
8 940200100021 TR D119, 6x D 55x34 Roller ®119.6xd55x34 4
8 940200100022 TR D 120x D55x34 Roller ®120xd»55x34 4
9 256744012001 T TZE4E A (2000) Mast (2000) 1 25Q
9 256744012002 W T4EEE (2500) Mast (2500) 1 25Q
9 256744012003 YT 4484 (3000) Mast (3000) 1 25Q
9 256744012004 P T345 4 (3300) Mast (3300) 1 25Q
9 256744012005 P 4245 4 (3500) Mast (3500) 1 25Q
9 256744012006 AT T4EE (3600) Mast (3600) 1 25Q
9 256744012007 P TAR 4 (3700) Mast (3700) 1 25Q
9 256744012008 P TTZE4E4 (4000) Mast (4000) 1 25Q
9 256744012009 P 42454 (4300) Mast (4300) 1 25Q
9 256744012010 P45 4 (4500) Mast (4500) 1 25Q
9 256744012011 WITTERIE A (5000) Mast (5000) 1 25Q
9 256744012012 PO 48454 (5500) Mast (5500) 1 25Q
9 256744012013 T T 22425 (6000) Mast (6000) 1 25Q
9 256844012001 128455 (2000) Mast (2000) 1 280Q
9 256844012002 P 445 4 (2500) Mast (2500) 1 280Q
9 256844012003 P ZE455 (3000) Mast (3000) 1 280Q
9 256844012004 P 4845 4 (3300) Mast (3300) 1 280Q
9 256844012005 P 4845 4 (3500) Mast (3500) 1 280Q
9 256844012006 YT 14454 (3600) Mast (3600) 1 280Q
9 256844012007 PO 48454 (3700) Mast (3700) 1 280Q
9 256844012008 I 22455 (4000) Mast (4000) 1 280Q




256898501036 7142 (47 114225-28Q) /MAST (stand mast25-28Q)

FF5/NO #if%/SN 2 Name BE/QTY| #&¥%¥/Remark
9 256844012009 P 4245 4 (4300) Mast (4300) 1 280Q
9 256844012010 P TTZE4R 4 (4500) Mast (4500) 1 280Q
9 256844012011 I 42454 (5000) Mast (5000) 1 280Q
9 256844012012 P 42454 (5500) Mast (5500) 1 280Q
9 256844012013 I ZE45 -5 (6000) Mast (6000) 1
10 255038020009 A Adjustable pad 4
11 940200200002 Z % D 87-CD=55 Side roller ®87-CD=55 2
12 910400100008 - FEIGBI7. 1-12-200HV Washer GB97.1-12-200HV 4
13 910400500008 AT HPE GRI3-12 Washer GB93-12 6
14 910100300050 T2 HGB5783-M12x30-8. 8 Bolt GB5783-M12x30-8.8 4
15 256844510001 5 HoAh @ 30x94 Axled30x94 2
16 272344021080 i} R D 30x P 38x25 the wear-proof casing 2
17 256744011001 AMIHLIE S (2000) Mast (2000) 1
17 256744011002 AR S (2500) Mast (2500) 1
17 256744011003 AMTTHAEA (3000) Mast (3000) 1
17 256744011004 AR (3300) Mast (3300) 1
17 256744011005 ANTERIRA (3500) Mast (3500) 1
17 256744011006 SRR S (3600) Mast (3600) 1
17 256744011007 AMTTHEA (3700) Mast (3700) 1
17 256744011008 AMTTHEAEA (4000) Mast (4000) 1
17 256744011009 ARTIBRIEA (4300) Mast (4300) 1
17 256744011010 SRS (4500) Mast (4500) 1
17 256744011011 SN THE S (5000) Mast (5000) 1
17 256744011012 HhIEEE G (5500) Mast (5500) 1
17 256744011013 HhI5RE G (6000) Mast (6000) 1
18 254144020063 Bl FL Bear ing bush 2
19 255044020005 RS Bearing cover 2

20 910400500010 PR EGBI3-16 Washer GB93-16 6
21 910100200016 12 GB5785-M16x1. 5x70-8. 8 Bolt GB5785-M16x1.5x70-8.8 4
22 910100300035 12 H:GB5783-M10x20-8. 8 Bolt GB5783-M10x20-8.8 4
23 910400100007 - H4 8 GB97. 1-10-200HY Washer GB97.1-10-200HV 8




256898501036 7142 (47 114225-28Q) /MAST (stand mast25-28Q)

FF5/NO %9 /SN 2R Name $E/QTY| #&¥E/Remark
24 910400500007 i S B GB93-10 Washer GB93-10 8
25 255044010057 5 -l D 30x82 Axle®30x82 2
26 255044020132 =0, 8 Adjusting pad t=0.8 2
26 255044020133 P t=0. 5 Adjusting pad t=0.5 2
2 255044020134 | iEEEH =0, 2 Adjusting pad t=0.2 2
27 255044020131 iR Base plate 2




256898501037 7142 (47 114230-350) /MAST (stand mast30-35Q)

7' 18 )
10 g

FF5/NO #if%/SN 2 Name BE/QTY| #&¥%¥/Remark
1 255038020008 e Adjusting sleeve 4
2 255038020009 TR Adjustable pad 8
3 940200200005 M HE D 42-CD=68 Side roller®42 - CD = 68 2
4 910400100007 S48 GBI7. 1-10-200HY Washer GB97.1-10-200HV 8
5 910400500007 B EE R GB93-10 Spring washer GB93-10 8
6 910100300039 12 F:GB5783-M10x40-8. 8 Bolt GB5783 M10x40-8.8 4
7 910401300020 b FH 44 BBl GBS 94. 1-40 Elastic retaining ring GB894.1-40 forq 4
8 940200100020 TR D119, 2x P 55x34 Roller ®119.2xd55x34 4
8 940200100021 TR D119, 6x D 55x34 Roller ®119.6xd55x34 4
8 940200100022 TR D 120x D55x34 Roller ®120xd»55x34 4
9 256844012001 W3R EA (2000) Inner Mast (2000) 1 30Q
9 256844012002 WITTEEEA (2500 Inner Mast (2500) 1 30Q
9 256844012003 P4 454 (3000) Inner Mast (3000) 1 30Q
9 256844012004 IR L:FA<3300) Inner Mast (3300) 1 30Q
9 256844012005 P 345 4 (3500) Inner Mast (3500) 1 30Q
9 256844012006 P45 5 (3600) Inner Mast (3600) 1 30Q
9 256844012007 WIT4EIE4 (3700) Inner Mast (3700) 1 30Q
9 256844012008 P TERE A (4000) Inner Mast (4000) 1 30Q
9 256844012009 P35 4 (4300) Inner Mast (4300) 1 30Q
9 256844012010 P12 455 (4500) Inner Mast (4500) 1 30Q
9 256844012011 P TTZE4E4 (5000) Inner Mast (5000) 1 30Q
9 256844012012 AITIEEE4E (5500) Inner Mast (5500) 1 30Q
9 256844012013 AN TTEE A (6000) Inner Mast (6000) 1 30Q
9 256844012051 128455 (2000) Inner mast (2000) 1 35Q
9 256844012052 M1 ZE45 5 (2500) Inner mast (2500) 1 35Q
9 256844012053 22455 (3000) Inner mast (2700) 1 35Q
9 256844012054 P ITTERA (3300) Inner mast (3000) 1 35Q
9 256844012055 P TTEEA (3500) Inner mast (3300) 1 35Q
9 256844012056 128455 (3600) Inner mast (3500) 1 35Q
9 256844012057 P 4455 (3700) Inner mast (3700) 1 35Q
9 256844012058 P TAE 25 (4000) Inner mast (4000) 1 35Q




256898501037 7142 (47 114230-350) /MAST (stand mast30-35Q)

6 1718 »
19 5

FF5/NO #if%/SN 2 Name BE/QTY| #&¥%¥/Remark
9 256844012059 W ITTZE4E 4 (4300) Inner mast(4300) 1 35Q
9 256844012060 P24 (4500) Inner mast(4500) 1 35Q
9 256844012061 M2 4 (5000) Inner mast(5000) 1 35Q
9 256844012062 W T28 4 (5500) Inner mast(5500) 1 35Q
9 256844012063 TTTER R4 (6000) Inner mast(6000) 1 35Q
10 255038020009 A Adjustable pad 4
11 940200200002 Z % D 87-CD=55 Side roller ®87-CD=55 2
12 910400100008 - FEIGBI7. 1-12-200HV Washer GB97.1-12-200HV 4
13 910400500008 AT HPE GRI3-12 Washer GB93-12 6
14 910100300050 T2 HGB5783-M12x30-8. 8 Bolt GB5783-M12x30-8.8 4
15 256844510001 5 HoAh @ 30x94 Outer mast(3600) 1 30Q
16 256844011001 A1 HHEE (2000) Outer mast(2000) 1 30Q
16 256844011002 AR S (2500) Outer mast(2500) 1 30Q
16 256844011003 AT EAEE (3000) Outer mast(3000) 1 30Q
16 256844011004 ARTTZEAE A (3300) Outer mast(3300) 1 30Q
16 256844011005 AMTTARIEE (3500) Outer mast(3500) 1 30Q
16 256844011006 ANTERIRA (3600) Outer mast(3600) 1 30Q
16 256844011007 ANIBRIEE (3700) Outer mast(3600) 1 30Q
16 256844011008 AIERIEA (4000) Outer mast(4000) 1 30Q
16 256844011009 AR A (4300) Outer mast(4300) 1 30Q
16 256844011010 A IBRIEA (4500) Outer mast(4500) 1 30Q
16 256844011011 ATIBRIEA (5000) Outer mast (5000) 1 30Q
16 256844011012 AMTTEEERE (5500) Outer mast (5500) 1 30Q
16 256844011013 HhIEIE G (6000) Outer mast (6000) 1 30Q
16 256844011051 HhIBRIE G (2000) Outer mast (2000) 1 35Q
16 256844011052 SN THEAE S (2500) Outer mast (2500) 1 35Q
16 256844011053 HhI4RE G (3000) Outer mast (3000) 1 35Q
16 256844011054 ARIHEA (3300) Outer mast (3300) 1 35Q
16 256844011055 HMIBRIE G (3500) Outer mast (3500) 1 35Q
16 256844011056 SN THEAE S (3600) Outer mast (3600) 1 35Q
16 256844011057 S THEAE S (3700) Outer mast (3600) 1 35Q




256898501037 7142 (47 114230-350) /MAST (stand mast30-35Q)

5 /N0 Zwig/SN 2R Name $E/QTY| #&VE/Remark
16 256844011058 A1 HHEE (4000) Outer mast(4000) 1 35Q
16 256844011059 AMIBRIEA (4300) Outer mast(4300) 1 35Q
16 256844011060 AR (4500) Outer mast(4500) 1 35Q
16 256844011061 AMTHAREA (5000) Outer mast(5000) 1 35Q
16 256844011062 AIBRIEA (5500) Outer mast(5500) 1
16 256844011063 SRR S (6000) Outer mast(6000) 1
17 254144020063 L Bearing bush 2
18 255044020005 YRR Bearing cover 2
19 910400500010 FREEINEIGBI3-16 Washer GB93-16 6
20 910100200016 H2F2GB5785-M16x1. 5x70-8. 8 Bolt GB5785-M16x1.5x70-8.8 4
21 910100300035 W2 H4£GB5783-M10x20-8. 8 Bolt GB5783-M10x20-8.8 4
22 910400100007 *F- 448 GB97. 1-10-200HV Washer GB97.1-10-200HV 8
23 910400500007 P EGBI3-10 Washer GB93-10 8
24 255044010057 iy ol © 30x82 Axled30x82 2
25 255044020132 =0, 8 Adjusting pad t=0.8 2
25 255044020133 W 1=0. 5 Adjusting pad t=0.5 2
25 255044020134 PR =0, 2 Adjusting pad t=0.2 2
26 255044020131 HHR Base plate 2




256898501038 %% X2 (4= 142) /FORK ARM CARRIER (stand mast)

/AN
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Ymh% /SN ZR Name £ 1% /Remark
253540510001 FHHRSEIE 4 (1100x10800) Load backrest welding 28-35Q

1 256840511001 PLIBEEEA1100X1200 Load backrest welding 1100X1200 1

1 255040510001 PHER A (1040x986) Load backrest welding (1040x986) 1 25Q

1 255040510002 PR B4R A (1040X1300) Load backrest welding 1040X1300 1

1 255040510003 PUER RIS (1040X1600) Load backrest welding (1040x1600) 1

1 251140510001 PLIe IR A (1040%1635) Load backrest welding (1040x1635) 1

1 252140510101 PHER B A (1040 X 1000) Load backrest welding (1040x1000) 1

2 910100300062 BZA2GB5783-M14x30-8. 8 Bolt GB5783-M14x30-8.8 4

3 910400500009 B GB93-14 Washer GB93-14 4

4 910400100009 -3 BEIGB97. 1-14-200HV Washer GB97.1-14-200HV 4

5 256738010001 TR BRIRE (bRUEIT28) Fork carrier weldind (standard mast) 1 25Q
5 256838011001 X AR S BriET 12 Fork carrier weldind (standard mast) 1 28-30Q
5 256838011051 T X RS (bR 12835) Fork carrier weldind (standard mast 3 1 35Q
6 940200100020 TR D119. 2x D55x34 Main roller ¢119.2xp55x34 6 pri
6 940200100021 TR DO119. 6xD55x34 Main roller ¢119.6xp55x34 6 pri
6 940200100022 ERH D 120x D 55x34 Main roller ¢p120xp55x34 6 etk
7 910401300026 |4l H #4454 I GB894. 1-55 Circlip GB894.1-55 6

8 910100300042 12 44£GB5783-M10x60-8. 8 Bolt GB5783-M10x60-8.8 8

9 910400500007 R GBI3-10 Washer GB93-10 8

10 940200200005 7% d 42-CD=68 Side roller ® 42 - CD = 68 4

11 255038020009 R A Adjustable pad 24

12 255038020008 EEEES Adjusting sleeve 8




256898501039 A ih4r (ARATTR) /LIFTING PIPE (stand mast)
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FF5/NO #if%/SN 2 Name BE/QTY| #&¥%¥/Remark
1 940200500005 HEFCHH K 780708K— & 110x & 40x27 Chain wheel bearing780708K-p110x@ 2
2 910401300020 | % 51t 4% BEIGB89A4. 1-40 Circlip GB894.1-40 2
3 910400500010  [#5 4 [EIGBI3-16 Washer GB93-16 4
4 910100400029  |iZA2GB5786-M16x1. 5x40-8. 8 Bolt GB5786-M16x1.5x40-8.8 2
5 255044010043  [yh#T (H=2000) Cylinder ®56x$45x995(H=2000) 2
5 255044010044 |31 (H=2500) Cylinder ®56xd45x1245(H=2500) 2
5 255044010055 |1 (H=3000) Cylinder ®56x®45x1495(H=3000) 2
5 255044010045  |iiiT (H=3300) Cylinder ®56xd45x1645(H=3300) 2
5 255044010046  |yiifL (H=3500) Cylinder ®56x®45x1745(H=3500) 2
5 255044010047 | (H=3600) Cylinder ®56x®45x1795(H=3600) 2
5 255044010048 |yl (H=3700) Cylinder ®56x®45x1845(H=3700) 2 25Q
5 255044010049 |yl (H=4000) Cylinder ®56x$45x2045(H=4000) 2
5 255044010050 [T (H=4300) Cylinder ®56x®45x2195(H=4300) 2
5 255044010051 T (H=4500) Cylinder ®56x$45x2295(H=4500) 2
5 255044010052 |y (H=5000) Cylinder ®56x$45x2595(H=5000) 2
5 255044010053 WL (H=5500) Cylinder ®56xd45x2845(H=5500) 2
5 255044010054 |4 (H=6000) Cylinder ®56x®45x3095(H=6000) 2
5 256044016001 T (H=2000) Cylinder ®56x$45x995(H=2000) 2
5 256044016002 |1 (H=2500) Cylinder ®56x®45x1245(H=2500) 2
5 256044016003 T (H=3000) Cylinder ®56xd45x1495(H=3000) 2 28Q/300/350
5 256044016004 L (H=3300) Cylinder ®56xd45x1645(H=3300) 2
5 256044016005 |1 (H=3500) Cylinder ®56x®45x1745 (H=3500) 2
5 256044016006 T (H=3600) Cylinder ®56x®45x1825 (H=3600) 2
5 256044016007 L (H=3700) Cylinder ®56x®45x1845 (H=3700) 2
5 256044016008 L (H=4000) Cylinder ®56x®45x1995 (H=4000) 2
5 256044016009 L (H=4300) Cylinder ®56x®45x2120 (H=4300) 2
5 256044016010 T (H=4500) Cylinder ®56x ®45x2245 (H=4500) 2
5 256044016011 T (H=5000) Cylinder ®56x®45x2495 (H=5000) 2
5 256044016012 L (H=5500) Cylinder ®56x®45x2745 (H=5500) 2
5 256044016013 T (H=6000) Cylinder ®56x®45x2995 (H=6000) 2
6 910600600022 FF F145GB91-2. 5340 Split pin 2.5x40 2




256898501039 A ih4r (ARATTR) /LIFTING PIPE (stand mast)

FF5/NO #if%/SN 2 Name BE/QTY| #&¥%¥/Remark
7 910900400014 R HEGB6074-LH1623 LH1623 chain 2 25Q/28Q/30Q
7 910900400015 W A4ECB6074-LH1634 LH1634 chain 2 35Q
8 255044020157 BEACIZARMI8x 1. 5x217 Joint 2 25Q/28Q/30Q
8 254044020062 BEACIZARN20x 1. 5x224 Joint 2 35Q
9 910300600030 TF E446BI1-3. 2x30 Split pin 3.2x30 2
10 255044020158 TR HZEEM18x1. 5 Nut M18x1.5 2 25Q/28Q/30Q
10 910300800002 12 FFGB812-M20x1. 5 Nut M20x1.5 2 35Q
11 910300400007 W2 RFGB6173-M18x1. 5-05 Nut M18x1.5 2 25Q/28Q/30Q
11 255013520002 H2RIM20x1. 5 Nut M20x1.5 2 35Q
12 255044020128  |Ufigi @68 Fixing ring 2
13 255044020129 iEiak Rubber bushing 2
14 255044020130 [i] 5 B (VML) Fixing seat 2
15 910400100007 -4 FEIGBI7. 1-16-200HV Washer GB97.1-16-200HV 4
16 910400500007 A PEIGBI3-10 Washer GB93-10 4
17 910300200002 12 FHGB6171-M10x1. 25-10 Nut GB6171-M10x1.25-10 4
18 910100300041 RGBS 783-M10x50-8. 8 Bolt GB5783-M10x50-8.8 2
19 910300100007 T2 REGB6170-M10-10 Nut GB6170-M10-10 2
20 255044020156 B I REM18x 1. 5x102 Joint 2 25Q/28Q/30Q
20 254044020064 BEALIEARN20x 1. 5x124 Joint 2 35Q
21 910400100008 T FEIGBI7. 1-12-200HV Washer GB97.1-12-200HV 2
22 910400500008 AL EIGBI3-12 Washer GB93-12 2
23 910100400009 12 FEGB5786-M12x1. 25x25-8. 8 Bolt GB5786-M12x1.25x25-8. 8 2
24 A TR Piston rod 1
25 A i #£240. 5x49xL2 Adjusting bushing 40.5x49xL2 1
26 A AR 22 44 B Circlip 1
27 A S AI56x20x2. 5 Bearing 50x20x2.5 1
28 A 4 Fr56x45%x3 Catch 50x40x3 1
29 A FLH % £ R Seal ring 50x40x6 1
30 A V€ Piston rod 1
31 A LIRS Copper bushing 1
32 A ezl Circlip 1




256898501039 A ih4r (ARATTR) /LIFTING PIPE (stand mast)

)"Irr+ﬂ

FF5/NO #if%/SN 2 Name BE/QTY| #&¥%¥/Remark

33 A EZ2LEIN Buffering ring 1

34 A 7 2 P& Dust ringDKB40x52x7/10 1

35 A i FH 2 s Seal ring 40x50x6 1

36 A ISAEESS Guide sleeve 1

37 A 070 5 = [ O ring 49.7x2.4 1

38 A Y 7K 4530 Bearing 4030 1

39 A RN Cylinder 1

40 A [ F:445D10x26 Dowel pin 1

41 256098510001 B ST (bR 1B TR Seal kits(standard mast lifting cylinder| 2 A% /Inc.
255043510139  [{@F -4k 2 LH1623-79/H=3000 Lifting chain LH1623-77 2 250/28Q/30Q
255044510133 [ FH4%4¢LH1623-59/H=2000 Lifting chain LH1623-57 2
255043510085 | F-4 4 LH1623-69,/H=2500 Lifting chain LH1623-67 2
255044510140 | T4k 44 LH1623-85/H=3300 Lifting chain LH1623-83 2
255043510088 | F}4 45 LH1623-89/H=3500 Lifting chain LH1623-87 2
255044010107 |2 7HE2%LH1623-91/H=3600 Lifting chain LH1623-89 2

A 253543510066 | F-4 24 LH1623-93/H=3700 Lifting chain LH1623-91 2
255043510107 |2 FH4% 24 LH1623-101/H=4000 Lifting chain LH1623-99 2
253544510027 |2 FH4E2KLH1623-107/H=4300 Lifting chain LH1623-105 2
255043510090 |2 742 LH1623-111/H=4500 Lifting chain LH1623-109 2
253511010064 T 44 LH1623-121/H=5000 Lifting chain LH1623-121 2
256044014001 AT HEE 45 LH1623-133/1=5500 Lifting chain LH1623-131 2
256044014002 | F-4E 24 LH1623-143/H=6000 Lifting chain LH1623-141 2
263044510025 T 44 LH1634-59/H=2000 Lifting chain LH1634-59 2 35Q
256144014001 T S LH1634-69/H=2500 Lifting chain LH1634-69 2
263044010042 T S LH1634-79/H=3000 Lifting chain LH1634-79 2
263043510065 T 24 LH1634-85/1H=3300 Lifting chain LH1634-85 2
A 263044510006 #ETHE 45 LH1634-89,/H=3500 Lifting chain LH1634-89 2

254044010057 FETHE 45 LI1634-91/H=3600 Lifting chain LH1634-91 2
254044010058 T 24 LH1634-93/H=3700 Lifting chain LH1634-93 2
254044510027 HLTHEE 25 LH1634-101/H=4000 Lifting chain LH1634-101 2
263044510008 FE T4 LH1634-107/H=4300 Lifting chain LH1634-107 2




256898501039 A ih4r (ARATTR) /LIFTING PIPE (stand mast)
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FF5/NO #if%/SN 2 Name BE/QTY| #&¥%¥/Remark
254044010061 HETESELH1634-111/H=4500 Lifting chain LH1634-111 2
256144014002  [{2F+4E 2% LH1634-121/H=5000 Lifting chain LH1634-121 2
A 256144014003 F T 44 LH1634-133/H=5500 Lifting chain LH1634-133 2
256144014004 [ T-4%2KLH1634-143/H=6000 Lifting chain LH1634-143 2 35Q




256898501040 A& F% (4=/AE71%) /SINGLE ADDITIONAL TUBE(stand mast)
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FF5/NO %9 /SN L Name $E/QTY| #&¥E/Remark
1 255044020043 Rk Hoop 1
2 921600400001 FLAr4x250 Strip 4x250 1
3 255044020042 JE#R Press plate 1
4 A Ry 5 11=620 Oil return hose1L.=620 2 H=2000
4 A [B] V& 1L=870 Qil return hose1L=870 2 H=2500
4 A [Eyh A 1L=1120 Qil return hose1L=1120 2 H=3000
4 A [FyH A 1L=1270 Qil return hose1L=1270 2 H=3300
4 A Al 1L=1370 Oil return hose1L=1370 2 H=3500
4 A [F] &7 11.=1420 Qil return hose1L=1420 2 H=3600
4 A [AlyH A 1L=1470 Oil return hose1L=1470 2 H=3700
4 A By 1L=1620 Oil return hose1L=1620 2 H=4000
4 A A3/ 11.=1770 Oil return hose1L=1770 2 H=4300
4 A [B]yh & 1L=1920 Oil return hose1L=1920 2 H=4500
4 A [Eyh A 1L=2120 Qil return hose1L=2120 2 H=5000
4 A [y 11L=2370 Oil return hose1L.=2370 2 H=5500
4 A | 7 4 1L=2620 Oil return hose1L=2620 2 H=6000
5 255044020118 ek (=) Joint 1
6 255044020150 W Bk (H) 15-1.360-2SC-60° Hydraulic hose assembly 15-L360-2S 1
7 950700300003 [R5 I XSF-F16L-60 Speed limit valve XSF-F16L-60 1
8 910800100040 Ol -4124x2. 4 Oring 24x2.4 1
9 255044010040 ek (Zi8) Joint 1
10 252144029001 WEE S (135° ) 15-1.850-2SC-60° |Hydraul ic hose assembly (135° ) 15-L 1
11 921600400003 HLr ity ) P-N156-00646 Strip P-N156-00646 2
12 A EINiiE= 0il return hose2 1
13 256898520001 718 1 explosion—proof valve 1
14 910800100003 O PEl- 17x2. 65 Oring 17x2. 65 3




256898501041 % Fh 2 (478 T42) SINGLE ADDITIONAL TUBE (stand mast)

5 /N0 Zwig/SN 2R Name $E/QTY| #&VE/Remark
1 910100100056 122 GB5782-M12x90-8. 8 Bolt GB5782-M12x90-8.8 1
2 910400500008 I EIGBI3-12 WasherGB93-12 1
3 910400100008 *F- 448 GB97. 1-12-200HV Washer GB97.1-12-200HV 1
4 255030520022 B O 22x P 13x56 Bush ©22xd 13x56 1
5 255030520021 W ©110x27 (BA) Pulley @ 110x27 2
6 910200200059 H24TGB70. 1-M8x30-8. 8 ScrewGB70.1-M8x30-8.8 2
7 910400500006 L EIGBI3-8 Washer GB93-8 6
8 255028520034 e [ e B Rubber pipe lump 2
9 255028520035 e g AR Pipe press fixedly piank 2
10 255029020022 WEE S (90° ) 10-L3050-1SC-60°  [Hydraulic hose assembly (90°) 10-4 2 H=2000
10 254127520004 TR B (90° ) 10-13500-1SC-60°  [Hydraulic hose assembly (90°) 10-J 2 H=2500
10 263028520035 W SR (90° ) 10-1L4150-1SC-60°  |Hydraulic hose assembly (90°) 10-4 2 H=3000
10 253528520029 WO SR (90° ) 10-1L4350-1SC-60°  |Hydraulic hose assembly (90°) 10- 2 H=3300
10 255027520001 YRR SRk (90° ) 10-L4500-1SC-60°  |Hydraulic hose assembly (90°) 10-J 2 H=3500
10 253530520006 VR S (90° ) 10-1L4700-1SC-60°  |Hydraulic hose assembly (90°) 10-f 2 H=3700
10 253528520033 VR S (90° ) 10-1L5150-1SC-60°  |Hydraulic hose assembly (90°) 10-f 2 H=4000
10 256027520001 WO SR (90° ) 10-1L5450-1SC-60°  |Hydraulic hose assembly (90°) 10-4 2 H=4300
10 252027520025 WEE S (90° ) 10-L5600-1SC-60°  |Hydraulic hose assembly (90°) 10-f 2 H=4500
10 256027520002 YRR Bk (90° ) 10-16250-1SC-60°  |Hydraulic hose assembly (90°) 10- 2 H=5000
10 256027520003 WOEE SR (90° ) 10-L6750-1SC-60°  [Hydraulic hose assembly (90°) 10-4 2 H=5500
10 256027520004 WO SR (90° ) 10-L7250-1SC-60°  |Hydraulic hose assembly (90°) 10- 2 H=6000
11 255029020024 | #:k (BiET5) 8-2xM16x1. 5-60° Joint 8-2XM16x1.5-60° 2
12 254127520001 LR fixedly piank 1
13 910400100006 “F- 48 GB97. 1-8—200HV Washer GB97.1-8-200HV 2
14 910800100001 O PEl-149. 5x1. 8 Oring 9.5x1.8 4
15 255042520101 VB S8 (90° ) 10-L500-1SC-60° —(QHydraul ic hose assembly (90° )10-U 2
16 256042510004 Ah B M2 #1100 (LH) Sideshifters (LH) 1
16 253542510001 Hh B MIF2 #51100 (LD) Sideshifters (LD) 1
16 256042510002 DFS 2% S CR R 4) Sideshifters (CASCADE) 1




256898501042 L ft A= & (4772 171%) DOUBLE ADDITIONAL TUBE (stand mast)

5 /N0 Zwig/SN 2R Name $E/QTY| #&VE/Remark

1 910400200005 K FEIGBY6. 1-12-200HV Big Washer GB96.1-12-200HV 4

2 255030520022 148 ©22x D 13x56 Bush ®22x®13x56 2

3 910400100008 *F- 448 GB97. 1-12-200HV washer GB97.1-12-200HV 2

4 910400500008 T AR E GB93-12 Spring washer GB93-12 12

5 910100100056 12 FGB5782-M12x90-8. 8 Bolt GB5782-M12x90-8.8 2

6 255030520021 WBE ©110x27 (ki Pulley ®110x27 4

7 255029020022 WEE S (90° ) 10-L3050-1SC-60°  |Hydraulic hose assembly (90°) 10-f 2 H=2000
7 254127520004 WERE B (90° ) 10-L3500-1SC-60°  |Hydraulic hose assembly (90°) 10-4 2 H=2500
7 263028520035 WO SR (90° ) 10-1L4150-1SC-60°  |Hydraulic hose assembly (90°) 10- 2 H=3000
7 253528520029 WEE S (90° ) 10-L4350-1SC-60°  [Hydraulic hose assembly (90°) 10-4 2 H=3300
7 255027520001 WOE R SR (90° ) 10-1L4500-1SC-60°  |Hydraulic hose assembly (90°) 10-4 2 H=3500
7 253530520006 W SR (90° ) 10-1L4700-1SC-60°  |Hydraulic hose assembly (90°) 10-4 2 H=3700
7 253528520033 WO BR(90° ) 10-L5150-1SC-60°  |Hydraulic hose assembly (90°) 10- 2 H=4000
7 256027520001 YRR SRk (90° ) 10-L5450-1SC-60°  |Hydraulic hose assembly (90°) 10-J 2 H=4300
7 252027520025 VR S (90° ) 10-1L5600-1SC-60°  |Hydraulic hose assembly (90°) 10- 2 H=4500
7 256027520002 VR S (90° ) 10-16250-1SC-60°  |Hydraulic hose assembly (90°) 10-f 2 H=5000
7 256027520003 WO SR (90° ) 10-L6750-1SC-60°  |Hydraulic hose assembly (90°) 10-4 2 H=5500
7 256027520004 WEE S (90° ) 10-L7250-1SC-60°  |Hydraulic hose assembly (90°) 10-f 2 H=6000
8 255029020024 ek (BE2) 8-2xM16x1. 5-60° Joint 8-2XM16x1.5-60° 4

9 254127520001 LR Plate 2

10 910400500006 I PEGBI3-8 Spring washer GB93-8 12

11 910200200055 H24TGB70. 1-M8x16-8. 8 Screw GB70. 1-M8x16-8. 8 8

12 910400100006 “F- 458 GB97. 1-8-200HV Washer GB97.1-8-200HV 4

13 256028020001 WE & S (B 10-L3400-1SC-60° Hydraulic hose assembly 10-L3400-1 2 H=2000
13 254131020010 WE B Sk (B 10-L3850—-1SC—60° Hydraulic hose assembly 10-L3850-1 2 H=2500
13 281227511004 WE S B (D) 10-14500-1SC-60° Hydraul ic hose assembly 10-L4500-1 2 H=3000
13 275227511002 R S (B 10-L4700-1SC-60° Hydraul ic hose assembly 10-L4700-1 2 H=3300
13 256028020004 R R (BL) 10-1.4850-1SC-60° Hydraulic hose assembly 10-L4850-1 2 H=3500
13 256028020005 WE R S (B 10-L5050-1SC-60° Hydraulic hose assembly 10-L5050-1 2 H=3600/3700
13 281227511007 W R S (H) 10-L5500-1SC-60° Hydraul ic hose assembly 10-L5500-1 2 H=4000
13 256028020007 W K (B) 10-15800-1SC-60° Hydraulic hose assembly 10-L5800-1 2 1=4300




256898501042 L ft A= & (4772 171%) DOUBLE ADDITIONAL TUBE (stand mast)

FF5/NO #if%/SN B Name BE/QTY| #&¥%¥/Remark

13 256028020008 VR K (B 10-1.5950-1SC-60° Hydraulic hose assembly 10-L5950-10 2 H=4500

13 256028020009 VAT AR (B 10-1.6600-1SC-60° Hydraulic hose assembly 10-L6600-14 2 H=5000

13 256028020010 VR SRk (B 10-L7100-1SC-60° Hydraulic hose assembly 10-L7100-1 2 1=5500

i 7@@1{% 13 256028020011 VR SRR (B 10-17600-1SC-60° Hydraulic hose assembly 10-L7600-1 2 1=6000
! /4 ” ‘ { @‘ 14 910200200059 H2£TGB70. 1-M8x30-8. 8 Bolt GB70.1-M8x30-8.8 2
6 ‘ H 1/ 15 ;‘1_6/ 15 255028520035 LB (&) Pipe clamp munting plate 4
‘ ‘\ ‘ f%%’” 16 255028520034 | ek hose immobilization lump 4




256898501043 ITH (=44 A HI15)/MAST (three stage full free)

FF5/NO #if%/SN 2 Name BE/QTY| #&¥%¥/Remark
1 910100300039 244 GB5783-M10x40-8. 8 Bolt GB5783-M10x40-8.8 4
2 910400500007 B GBI3-10 Washer GB93-10 8
3 910400100007 -4 P8 GB97. 1-10-200HY Washer GB97.1-10-200HV 4
4 255038020009 TR Adjustable pad 8
5 255038020008 e Adjusting sleeve 4
6 940200200005 M7 © 42-CD=68 Side roller®42 - CD = 68 2
7 910401300024 oy FH e P 4 Elastic retaining ring for shaft 4
8 940200100024 TR D 111x D 55x32 Roller®111xd55x32 4
8 940200100025 TR D111, 5x D 55x32 Roller®111.5x$55x32 4
9 256844512001 WITTEEIEA 3600 Inner mast 3600 1
9 256844512002 WIS 4000 Inner mast 4000 1
9 256844512003 WITSRE 4350 Inner mast 4350 1
9 256844512004 WITTERIES 4500 Inner mast 4500 1
9 256844512005 AITZEIEE 4700 Inner mast 4700 1
9 256844512006 WIT2E4E 4800 Inner mast 4800 1
9 256844512007 W45 5000 Inner mast 5000 1
9 256844512008 PITZEIRE 5400 Inner mast 5400 1
9 256844512009 WIS 5500 Inner mast 5500 1
9 256844512010 ITEEE S 6000 Inner mast 6000 1
9 256844512011 WIT4EE4 6500 Inner mast 6500 1
10 256844513001 HRTTAR S 3600 Middle mast 3600 1
10 256844513002 T T4RIE S 4000 Middle mast 4000 1
10 256844513003 H TSRS 4350 Middle mast 4350 1
10 256844513004 i 14ERE 4500 Middle mast 4500 1
10 256844513005 1 4EEE 4700 Middle mast 4700 1
10 256844513006 WA 4800 Middle mast 4800 1
10 256844513007 HI4EEE 5000 Middle mast 5000 1
10 256844513008 H I3RS 5400 Middle mast 5400 1
10 256844513009 T 4EEE 5500 Middle mast 5500 1
10 256844513010 A4S 6000 Middle mast 6000 1
10 256844513011 WA 6500 Middle mast 6500 1




256898501043 ITH (=44 A HI15)/MAST (three stage full free)

FF5/NO #if%/SN B Name BE/QTY| #&¥%¥/Remark

11 910100300050 244 GB5783-M12x30-8. 8 Bolt GB5783-M12x30-8.8 8

12 910400100008 S BIGBIT. 1-12-200HV Washer GB97.1-12-200HV 8

13 256544002001 HE ©20x P 13ESE Washer ®20x®13 8

14 910400500008 A GB93-12 Washer GB93-12 8

15 940200200002 M7 D 87-CD=55 Side roller ®87-CD=55 4

16 256844511001 SMIBRIES 3600 Outer mast 3600 1 30Q/35Q
16 256844511002 AMTTEEEE 4000 Outer mast 4000 1 30Q/35Q
16 256844511003 AMIHIE S 4350 Outer mast 4350 1 30Q/35Q
16 256844511004 ANIBERIREE 4500 Outer mast 4500 1 30Q/35Q
16 256844511005 HMIBRE 4700 Outer mast 4700 1 30Q/35Q
16 256844511006 AMTIBRIREE 4800 Outer mast 4800 1 30Q/35Q
16 256844511007 AMTTERIEE 5000 Outer mast 5000 1 30Q/35Q
16 256844511008 AMTIHEEA 5400 Outer mast 5400 1 30Q/35Q
16 256844511009 SMIBRIES 5500 Outer mast 5500 1 30Q/35Q
16 256844511010 AMTIHREA 6000 Outer mast 6000 1 30Q/35Q
16 256844511011 AMTTARIEE 6500 Outer mast 6500 1 30Q/35Q
16 256744511001 AMIERIES 3600 Outer mast 3600 1 25Q/28Q
16 256744511002 AMIBEIR S 4000 Outer mast 4000 1 250/28Q
16 256744511003 AMTIERIEA 4350 Outer mast 4350 1 25Q/28Q
16 256744511004 MRS 4500 Outer mast 4500 1 25Q/28Q
16 256744511005 ANIBRIREE 4700 Outer mast 4700 1 25Q/28Q
16 256744511006 SRS 4800 Outer mast 4800 1 25Q/28Q
16 256744511007 ARTTZEAE A 5000 Outer mast 5000 1 25Q/28Q
16 256744511008 SMIBEIE S 5400 Outer mast 5400 1 25Q/28Q
16 256744511009 SMIBRIE S 5500 Outer mast 5500 1 25Q/28Q
16 256744511010 ARTTZEAE A 6000 Outer mast 6000 1 25Q/28Q
16 256744511011 AMISIE S 6500 Outer mast 6500 1 25Q/28Q
17 254144020063 LT Bear ing bush 2

18 256844021014 YRR Bearing cover 2

19 910400500010 A EGB93-16 Washer GB93-16 7

20 910100200016 1M GB5785-M16x1. 5x70-8. 8 Bolt GB5785-M16x1.5x70-8. 8 4




256898501043 ITH (=44 A HI15)/MAST (three stage full free)

BS/NO 4RA%/SN B Name ¥ E/QTY| &¥E/Remark
21 255044010057 |45 H:4f & 30x82 Axle ©30x82 4
22 910100300035 |k #:GB5783-M10x20-8. 8 Bolt GB5783-M10x20-8.8 4
23 256844501001 L% O 30x94 Axle ®30x94 2




256898501044 % X3 (=44 A & 171%R) /FORK ARM CARRIER (three stage full free)

8
5 670/
bef@

©0 <&

FF5/NO #if%/SN 2 Name BE/QTY| #&¥%¥/Remark
1 910200200096 B2%TGB70. 1-M12x20-8. 8 Screw GB70.1-M12x20-8.8 1
2 910400500008 A B GBI3-12 WasherGB93-12 1
3 910401300018 i FH S ME R4 [ GB894. 1-35 Circlip GB894.1-35 6
4 940200100043 T ©78. 80x P 35x22. 5 (4MEIFL1° )|Main roller ® 78.80 x ® 35 x22. 5 6
4 940200100044 FEHEFE D79, 1xDP35x22. 5 (BRI ) [Main roller ® 79.1 x ® 35 x22. 5 6
4 940200100039 ERE D79, 1xDP35x22. 5 (4hERI1° ) [Main roller ® 79.4 x ® 35 x22. 5 6
5 255038020008 HEE Adjusting sleeve 4
6 255038020009 LR Adjustable pad 8
7 940200200005 M7 D 42-CD=68 Side roller®42 - CD = 68 2
8 910400100007 S #4PE GBI7. 1-10-200HY Washer GB97.1-10-200HV 8
9 910400500007 T AAE GB93-10 Spring washer GB93-10 8
10 910100300039 244 GB5783-M10x40-8. 8 Bolt GB5783 M10x40-8.8 4
11 256838013001 XA (94 E ) Welding of fork rack 1 28Q/30Q/35Q
11 255038015001 XS (ZRAE ) Welding of fork rack 1 25Q




256898501045 4iA42 74z (=484 B ¥ 17%R) /SHORT LIFTING CYLINDER (three stage full free)

E/ZS
27
f/%

]7{:‘ B30 g

i

GrED

o

39

I
|

34
ﬁ:za

|
?/36
@3

g/o

FF5/NO #if%/SN 2 Name BE/QTY| #&¥%¥/Remark
A 256144518001 IR (M) @ 85x D 60x622 (H=3600) Short lifting cylinder®85x®60x622 (H{ 1 28Q/30Q/35Q
A 256144518002 T (M) ©85x D 60x685 (H=4000) Short liting cylinder®85xd60x685 (H{ 1
A 256144518003 THEL (M) ©85x P 60x748 (H=4300) Short lifting cylinder®85x®60x748 (H{ 1
A 256144518004 THEL (M) P 85x D 60x772 (H=4500) Short lifting cylinderd®85x®60x772 (H 1
A 256144518005 AL (M) @ 85x D 60x805 (H=4700) Short lifting cylinder®85x®»60x805 (H{ 1
A 256144518006 AL (M) ©85x D60x822 (H=4800) Short lifting cylinder®85x®»60x822 (H{ 1
A 256144518007 T (M) ©85x D60x879 (H=5000) Short lifting cylinder®85xd60x879 (H{ 1
A 256144518008 THEL (M) ©85x®60x979 (H=5400) Short lifting cylinder®85x®60x979 (H{ 1
A 256144518009 L (M) @ 85x @ 60x995 (H=5500) Short liting cylinder®85x®60x995 (H{ 1
A 256144518010 L (M) @85x P 60x1112 (H=6000) Short lifting cylinder®85x®60x1112 (H 1
A 256144518011 THEL () ©85x D60x1229 (H=6500) Short liting cylinder®85x$60x1229 (H 1
e A 255044510100 THIEL (M) P 75x D50x622 (H=3600) Short lifting cylinder ®75x®50x622 (H| 1 25Q
- — A A 255044510050 THEL ) © 75x @ 50x685 (H=4000) Short lifting cylinder ®75x®50x685 (H| 1
K@} = A 255044510051 T (M) @ 75x D50x748 (H=4300) Short liting cylinder ®75x®50x748 (H| 1
Z//i i Z\% A 255044510052 WHEL (M) @ 75x D50x772 (H=4500) Short lifting cylinder ®75xP50x772 (H 1
H%J (Em ) A 255044510101 THEL (M) © 75x ©50x805 (H=4700) Short lifting cylinder ®75x$50x805 (H| 1
" A 255044510053 JHEL (M) © 75x ©50x822 (H=4800) Short lifting cylinder ®75xd50x822 (H| 1
i . A 255044510054 ThEL (M) O 75x P50x879 (H=5000) Short lifting cylinder ®75xd50x879 (H 1
i /9 A 255044510102 [ (M) @ 75x D50x979 (H=5400) Short lifting cylinder ®75xd50x979 (H[ 1
}: 1/? A 255044510055 THEL (M) @ 75x D 50x995 (H=5500) Short lifting cylinder ®75xd50x995 (H 1
s x/é A 255044510056 ThEL (M) @ 75x P 50x1112 (H=6000) Short lifting cylinder ®75xd50x1112 (| 1
3 :jE A 255044510103 ThEL (M) O 75x P 50x1229 (H=6500) Short lifting cylinder ®75x®50x] 1
T4 " mx;a B 255098510005 SR (=4 A A EED Seal kits (three stage full free | 1 25
%QS BT C 255044510124 T S5 LH1623-45 Lifting chain LH1623-45 2 H=3600
o 255044510044 FTHE 44 LH1623-47 Lifting chain LH1623-47 2 H=4000
o 255044510045 HLFHEESKLH1623-53 Lifting chain LH1623-53 2 H=4300
C 255044010060 HETHE 45 LH1623-55 Lifting chain LH1623-55 2 H=4500
o 255044510133 T84 LH1623-59 Lifting chain LH1623-59 2 H=4700/4800
C 255044510134 T 4 LH1623-63 Lifting chain LH1623-63 2 H=5000
C 255044510135 AT 45 LH1623-61 Lifting chain LH1623-61 2 H=5400/5500
C 255044510136 AT K LH1623-71 Lifting chain LH1623-71 2 H=6000




256898501045 4iA42 74z (=484 B ¥ 17%R) /SHORT LIFTING CYLINDER (three stage full free)

39

e
= 1
%\ ==
& T |
<P }
|
Jgé |
T
—/ﬁ
r 10
11
12
13
14
15
16
17
19
%
T
21 Z;

23

5 /N0 Zwig/SN 2R Name $E/QTY| #&VE/Remark
C 255044510137  |#CF-4% 44 LH1623-81 Lifting chain LH1623-81 2 H=6500
1 A 7 2 Dust ring 50x58x6.5 1
2 A 450X 60X 3 Catch 50x60x3 1
3 A i FH 2 ] Seal ring 50x60%6 1
4 A EAGES Glide sleeve 1
5 A O 25 4 el O ring 74.4x3.1 1
6 A O 25 4 el O ring 69x3.55 1
7 A R fl 5040 Bearing5040 1
8 A W FEFT Piston rod 1
9 A N2 4 Circlip 1
10 A TEFE K Piston assembly 1
11 A HIRIRT5x20x%2. 5 Support ring 75x20x2.5 1
12 A SCARIRT5x65x3 Support ring 75x65x3 1
13 A LA % Seal ring 75x65x6 1
14 A 13ESS Valve cover 1
15 A A Spring 1
16 A & Valve plug 1
17 A EETa Catch 1
18 A O 2% 4 O ring D20x2.4 1
19 A LRI B4 12 Circlip 12 1

20 A LA R 22 Circlip 22 1
21 A T I Slide valve 1
22 A D, 3x15x48. 5 Spring2. 3x15x48. 5 1
23 A HHKLN Cylinder 1
24 A g Spacer 1
25 A P17 A A Sk 4T M5 x5 Screw M5x5 1
26 910100100071 W2 H4GB5782-M16x50-8. 8 Bolt GB5782-M16x50-8. 8 1
27 910400500010 i S B GB93~-16 Washer GB93-16 1
28 255043520020 FAHEIR Block chain plate 1
29 255043520006 i Sk Cylinder head 1
30 940200500001 B A& 780708K- & 110x ¢ 40x27 Chain wheel bearing 780708K— ¢ 110 2




256898501045 4iA42 74z (=484 B ¥ 17%R) /SHORT LIFTING CYLINDER (three stage full free)

26

[
i

&-@ﬂ@v @Zg iﬂf
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S.Fu

32

3

F5/NO #ig/SN B Name B&/QrY| &¥E/Remark
31 910401300020 B PR 14 FEI GB894. 1-40 Circlip GB894.1-40 2
32 910600600022 FF45GB91-2. 5x40 split pin2.5x40 2
33 910900400014 B R EEGB6074-1LH1623 LH1623 chain 2
34 255044020157 BESIZ M8 1. 5x217 Joint 2
35 910600600030 FFO45GB9I1-3. 2x30 Split pin 3.2x30 2
36 255044020158 FRTIZEIMIS8XL. 5 Nut M18x1.5 2
37 910300400007 12 REM18x1. 5 Nut M18x1.5 2
38 910400500009 A GBI3-14 Washer GB93-14 2
39 910100400022 12} GB5786-M14x1. 5x40-8. 8 Bolt GB5786-M14x1.5x40-8.8 2
- 41 255044020156 B S IBHM18x 1. 5x102 Joint 2
= — 42 910400500008 % A B GB93-12 SpringWasherGB93-12 1
45 = 43 910100400009 I FGB5786-M12x1. 25x25-8. 8 BoltGB5786-M12x1.25x25-8.8 1
<P | A%
6/<P\
2 ()
r 10
11
12 f
13
14 ,l}je
. =
17 |
19 &
® <
T 13/€Tb
;1 ;z;S 2 e




256898501046 Az Ft b4z (=44 A &1742) /LIFTING CYLINDER (three stage full free)

FF5/NO #if%/SN 2 Name BE/QTY| #&¥%¥/Remark
1 910100300023 244 GB5783-M8x25-8. 8 Bolt GB5783-M8x25-8.8 4
2 910400500007 P PEIGBI3-10 Washer GB93-10 4
3 910400100007  |F#4[EGB97. 1-10-200HV Washer GB97.1-10-200HV 4
4 255044520099 I g Rubber pad 2
5 255044520097 I Support block 2
6 255044520098 TR Blendboard 2
T 88 58 N = 256144516001 Jhi (L) (H=3600) Cylinder (L)®56xd45x1174(H=3600) 1
({4{ __,/_{{_f’ 7 R 256144516002  |ihiir (L) (H=4000) Cylinder (L)P56xd45x1312(H=4000) | 1
" 256144516003  |yihifiL (L) (H=4300) Cylinder (L)P56xd45x1424(H=4300) | 1
256144516004 L (L) (H=4500) Cylinder (L)®56xd45x1474(H=4500) 1
a5 256144516005 i (L) (H=4700) Cylinder (L)®56xd45x1539(H=4700) 1
RESIS =86 7 256144516006 |Jififir (L) (H=4800) Cylinder (L)®56xd45x1574H=4800) 1 28Q/30Q/35Q
256144516007 L (L) (H=5000) Cylinder (L)®56x$45x1617(H=5000) 1
256144516008 T (L) (H=5400) Cylinder (L)®56xd45x1717(H=5400) 1
256144516009 Jih (L) (H=5500) Cylinder (L)®56xd45x1751(H=5500) 1
256144516010 i (L) (H=6000) Cylinder (L)®56xd45x1884(H=6000) 1
| 256144516011 i (L) (H=6500) Cylinder (L)®56x®45x2017(H=6000) 1
I | Ft+e 255044510104 [T (1) ©50x @ 40x1174 Cylinder (L)®50xd40x1174(H=3600) | 1
mym 255044510004 T (L) ®50x P40x1312 Cylinder (L)®50xd40x1312(H=4000) 1
= 255044510005 L (L) ©50x P 40x1424 Cylinder (L)®50x®40x1424(H=4300) 1
255044510006 WL (L) ©50x D 40x1474 Cylinder (L)®50xd40x1474(H=4500) 1
0 255044510105 L (L) ®50x P40x1539 Cylinder (L) ®50x®40x1539 (H=4700) 1
I Wf ?8 7 255044510007 T (L) ©50x P40x1574 Cylinder (L) ®50x ®40x1574H=4800) 1 25Q
= 255044510008 L (L) ®50x P 40x1617 Cylinder (L) ®50x ®40x1617 (H=5000)( 1
255044510106 L (L) @50x @ 40x1717 Cylinder (L) ®50x ®40x1717 (H=5400)( 1
255044510009 L (L) ®50x P40x1751 Cylinder (L) ®50x ®40x1751 (H=5500) 1
255044510010 L (L) ©50x P 40x1884 Cylinder (L) ®50x ®40x1884 (H=6000) 1
255044510107 T (L) ©50x P 40x2017 Cylinder (L) ®50x ®40x2017H=6500) 1
8 910300100007 H2ETM10x35-8. 8 Screw M10x35-8. 8 2
9 941100100003 $25}GB6170-M10-10 Nut GB6170-M10-10 2
10 910400100008 P44 [EIGBY7. 1-12-200HV Washer GB97. 1-12-200HV 2




256898501046 A2 Fihér (=44 B HIT4) /LIFTING CYLINDER (three stage full free)

5 /NO YRAig /SN 2R Name £ 1E/Remark
11 910400500008 P AFE GB93-12 Washer GB93-12 4
12 910100400009  |#Z:GB5786-M12x1. 25x25-8. 8 Bolt GB5786-M12x1.25x25-8.8 2

13 255044020156 SRSl Joint 2 280/30Q/35Q
256144517001 THEL (R) (H=3600) CyRinder (R)®56xd45x1174(H=3600[ 1
256144517002 T (R) (H=4000) CyRinder (R)®56xd45x1312(H=4000[ 1
256144517003 ThEL (R) (H=4300) CyRinder (R)®56xd45x1424(H=4300[ 1
Sﬁ\ 256144517004 ThEL (R) (H=4500) CyRinder (R)®56xd45x1474(H=4500[ 1
le}—= 256144517005 L (R) (H=4700) CyRinder (R)®56xd45x1539(H=4700 1
14 256144517006 L (R) (H=4800) CyRinder (R)®56xd45x1574(H=4800[ 1
A 256144517007 L (R) (H=5000) CyRinder (R)®56xd45x1617(H=5000[ 1
E-F 256144517008  [3h{iT (R) (1=5400) CyRinder (R)®56xP45x1717(H=5400| 1
256144517009 | (R) (H=5500) CyRinder (R)®56xd45x1751(H=5500[ 1
256144517010 L (R) (H=6000) CyRinder (R)®56xd46x1884(H=6000[ 1

256144517011 ThEL (R) (H=6500) CyRinder (R)®56xd45x2017H=6000)[ 1 25Q

255044510108 ThEL (R) (H=3600) CyRinder (R)®50xP40x1174(H=3600[ 1
255044510011 L (R) (H=4000) CyRinder (R)®50xP40x1312(H=4000[ 1
L i 255044510012 |yihfiL (R) (H=4300) CyRinder (R)®50xP40x1424(H=4300| 1
v 255044510013 ThEL (R) (H=4500) CyRinder (R)®50xd40x1474(H=4500[ 1
255044510109 ThEL (R) (H=4700) CyRinder (R)®50xP40x1539H=4700)[ 1
eERS 14 255044510014 JHEL (R) (H=4800) CyRinder (R)®50x®40x1574(H=4800 1
]577 7 255044510015 ML (R) (H=5000) CyRinder (R)®50x®40x1617(H=5000| 1
/e 255044510110  |3ffL (R) (H=5400) CyRinder (R) ®50x ®40x1717 (H=5400) 1
255044510016 T (R) (H=5500) CyRinder (R) ®50x ®40x1751 (H=5500)] 1
255044510017 L (R) (H=6000) CyRinder (R) ®50x ®40x1884 (H=6000)[ 1
255044510111 L (R) (H=6500) CyRinder (R) ®50x ®40x2017H=6000) 1
15 910100300053 B2 HGB5783-M12x45-8. 8 Bolt GB5783-M12x45-8.8 2
16 910401300020 ik FH S ME 14 PGB8 94. 1-40 Circlip GB894.1-40 2
17 940200500005 BRI 7K 780708K—- & 110x b 40x27 Chain wheel bearing 780708K-® 110y 2
18 910900400014 LH16234R 5% LH1623chain 2
19 910600600022 FF 1452, 5x40 Split pin 2.5x40 2
20 255044020157 BEAIEARMI8x 1. 5x217 Joint 2




256898501046 Az Ft b4z (=44 A &1742) /LIFTING CYLINDER (three stage full free)

5 /N0 Zwig/SN 2R Name $E/QTY| #&VE/Remark
21 910600600030 JF E45GB91-3. 2x30 Split pin 3.2x30 2
22 255044020158 ERTATMEBEM18x1. 5 Nut M18x1.5 2
23 910300400007 12 REGB6173-M18x1. 5-05 Nut M18x1.5-05 2
24 A THEM Piston rod 1
25 A AHE£40. 5x49xL.2 Adjusting bushing 40.5x49xL2 1
26 A L3418 b 24x2 Circlip ¢24x2 1
27 A S A&56x20x2. 5 Bearing 56x20x2.5 1
28 A %4 Fr56x44x3 Catch 56x45x3 1
29 A FLH 2 3 el Seal ring 56x45x6 1
30 A b S Piston 1
31 A & Copper bushing 1
32 A 2258 & 26. 5x2 Circlip ¢26.5x2 1
33 A LN Buffer ring 1
34 A 7 2 P& Dust ring DKB45x58x7/10 1
35 A i FH 2 s T Seal ring 40x50x6 1
36 A SHE Guide bushing 1
37 A 07 22 4 5] O seal ring 49.7x2.4 1
38 A A 7K 4030 Bearing 4030 1
39 A [AKZN Cylinder 1
40 A 5 FE£HD10x26 Dowel pin D10x26 1
41 256198510003 30-35NZF EHHE A (Z 404 B tiite TH] Seal kits(three stage full free lifting cyl] 2 £%/Inc
256844014002 R THEE 2 LH1623-65 Lifting chainLH1623-65 2 H=3600
255044510046 HLTHEE 24 LH1623-69 Lifting chainLH1623-69 2 H=4000
255044510138 T ESELH1623-73 Lifting chainLH1623-73 2 H=4350
255044510047 T ESELH1623-75 Lifting chainLH1623-75 2 H=4500
A 255043510139 AL THEE 2 1LH1623-79 Lifting chainLH1623-79 2 H=4700/4800
255044510140 ACFHE 2511162385 Lifting chainLH1623-85 2 H=5000
255044510048 T HE 24 LH1623-95 Lifting chainLH1623-95 2 H=5400/5500
255044510049 HFHEE2LH1623-103 Lifting chainLH1623-103 2 H=6000
255044510125 AT 26 LH1623-113 Lifting chainLH1623-113 2 H=6500




256898501047 A& % (=44 A Hi1142) /LIFTING CYLINDER (three stage full free)

CEr

It

28

26-27

FF5/NO %9 /SN 2R Name $E/QTY| #&¥E/Remark
1 910100100048 122 GB5782-M12x50-8. 8 Bolt GB5782-M12x50-8.8 1
2 910400500008 A E GB93-12 Spring washer gb93-12 1
3 910400100008 *F- 448 GB97. 1-12-200HV Flat washer GB97.1-12-200HV 1
4 255044520096 WS D 120x36 (E ) Pulley ®120x36 (single slot) 1
5 255044520081 E (FE) ©20x D 13x28 Bushings (shoulder)®20x®13x28 1
6 255044520084 WEE B (B) 15-L1910-2SC-60 |Hydraulic hose assembly 15-L1910-2 1 H=3600
6 255044520071 TR MR (H) 15-12180-2SC-60° |Hydraulic hose assembly 15-L2180-24 1 H=4000
6 255044520072 WEE B (B 15-L2430-2SC-60° |Hydraulic hose assembly 15-L2430-2 1 H=4350
6 255044520073 WEE SR (B 15-1L2530-2SC-60°  [Hydraulic hose assembly 15-L2530-29 1 H=4500
6 255044520074 WEE SR (H) 15-L2730-2SC-60° |Hydraulic hose assembly 15-L2730-29 1 H=4700/4800
6 255044520075 RS MR (B 15-13015-25C-60° |Hydraulic hose assembly 15-L3015-24 1 H=5000
6 255044520076 WEE B (B) 15-L3480-2SC-60° |Hydraulic hose assembly 15-L3480-2 1 H=5400/5500
6 255044520077 WEE SR (B 15-L3950-2SC-60°  [Hydraulic hose assembly 15-L3950-29 1 H=6000
6 255044520124 TR MR (B 15-14410-2SC-60° |Hydraulic hose assembly 15-L4410-29 1 H=6500
7 A PRI D 10x D 13 PE Supple pipe®10xd13 3
8 910100300022 W2 H4GB5783-M8x20-8. 8 Bolt GB5783-M8x20-8.8 3
9 910400500006 9 R B GB9 3-8 Spring washer GB93-8 5
10 910400100006 ST BEIGB97. 1-8-200HV Flat washer GB97.1-8-200HV 5
11 255044510020 RN E AL Hydraulic pipe welding 1 1
12 255044520083 R B (D) 15-1L530-2SC-60° Hydraulic hose assembly 15-L530-2S 1
13 255044020151 Bk (Bl ) 12-2xM22x1. 5-60° Connector (lock bend) 12-2xM22x1.5- 1
14 252144519002 =ilMEE (20Q) Tee welded (20Q) 1
15 910800100040 O PEl-7124x2. 4 0 — inner 24x2.4 4
16 950700300002 P 3 fRJ XSF-F16L—-48 The speed |imit valve XSF-F16L-48 1
17 252144529003 WE SRk (B 15-1L800-2SC-60° Hydraulic hose assembly 15-L800-29 1
18 255044510021 W RN E A2 Hydraulic pipe welding 2 1
19 255043520022 Bk (BUEZS) 12-M27x2-M22x1.5  [Connector (lock bend) 12-M27x2-M24 1
20 256898520001 37 4% 1R explosion—proof valve 1
21 255044520067 WE SRk (B 15-1L360-2SC-60° Hydraulic hose assembly 15-L360-29 1
22 255044010040 Bk (=) Connector (tee) 1
23 254144520048 VR S (90° ) 15-1.800-2SC—60°  |Hydraulic hose assembly (90° )15-1] 1




256898501047 A A F 3% (=44 B HITR)/LIFTING CYLINDER (three stage ful

free)

5 /N0 Zwig/SN 2R Name $E/QTY| #&VE/Remark
24 255023520030 #:3k (H) 12-2xM22x1. 5-60° Connector12-2xM22x1.5-60° 1
25 255044020118 23k (=) Connector (tee) 1
26 921600400001 L7 4x250 4 x250 tie 6
27 255044020042 i clamp 4
28 255044020043 K13 Clamp 13 6

[ -

\N

77




256898501048 WA B R EHZ¥ (=% 4 A d)/Side shifter and pipeline installation(three stage full free)

=

T
V1 4 1
2\\-, = “\Ahr‘ \
Sk
|
15\;\“ I
o
Re=%

FF5/NO #if%/SN 2 Name BE/QTY| #&¥%¥/Remark
1 910100100048  [#244:GB5782-M12x50-8. 8 BoltGB5782-M12x50-8.8 1
2 910400500008 | # K HEIGBI3-12 Washer GB93-12 1
3 910400100008 [P [EIGBI7. 1-12-200HV Washer GB97.1-12-200HV 2
4 255030520020 | E%: @ 120x42 (RUE) Pulley ®120 x42 (dual slot) 1
5 255023520036 RS MRk () 10-L1800-1SC-60°  |Hydraulic hose assembly 10-L1800-1 2 H=3600
5 255030520001 R B (B)10-L2060-1SC-60°  [Hydraulic hose assembly 10-L2060-1 2 H=4000
5 255030520002 WRER MR (E) 10-L2310-1CS-60° |Hydraulic hose assembly 10-L2310-1 2 H=4300
5 255030520003 WEE SR (B 10-1L2410-1CS-60° |Hydraulic hose assembly 10-L2410-1 2 H=4500
5 255030520004  |WEEF S (BD 10-12610-1CS-60° [Hydraulic hose assembly 10-L2610-1 2 H=4800/4700
5 255030520005 WEE S (H) 10-L2900-1CS-60° |Hydraulic hose assembly 10-L2900-1 2 H=5000
5 255030520006  |WiEH& A (B 10-13370-1CS-60° |Hydraulic hose assembly 10-L3370-1 2 H=5500/5400
5 255030520007  |WiEHE A (B 10-13840-1CS-60° |Hydraulic hose assembly 10-L3840-14 2 H=6000
5 263030520008  |WERF S (ED 10-14330-1CS-60° [Hydraulic hose assembly 10-L4330-1 2 H=6500
6 255030520023 wEL Bushing 1
7 910100100058 12 F:GB5782-M12x100-8. 8 Bolt GB5782-M12x100-8.8 1
8 255028520043 itk Chain plate 1
9 255030520021 YRS d 110x27 (Bflh) Pulley ¢110x27 2
10 255023520036 W SR (B)10-L1800-1SC-60°  |Hydraulic hose assembly 10-L1800-1 2 H=3600
10 255028520016 WiES A (B)10-L1930-1SC-60°  |Hydraulic hose assembly 10-L1930-1 2 H=4000
10 275323521007 MRS M (H)10-L2040-1SC-60°  [Hydraulic hose assembly 10-L.2040-1 2 H=4350
10 255030520711 RS MR () 10-12090-1SC-60°  |Hydraulic hose assembly 10-L2090-1 2 H=4500
10 263030520015 WEE S (B)10-L2160-1SC-60°  |Hydraul ic hose assembly 10-L2160-1 2 H=4800/4700
10 255028520045 WEE S () 10-12300-1SC-60°  [Hydraulic hose assembly 10-L2300-1 2 H=5000
10 281229020031 WEE M () 10-L2500-1SC-60°  [Hydraulic hose assembly 10-L2500-1 2 H=5500,/5400
10 254131020006 WEE M () 10-L2750-1SC-60°  [Hydraulic hose assembly 10-L2750-1 2 H=6000
10 281229020023 WEE S (B)10-L2975-1SC-60°  |Hydraul ic hose assembly 10-L2975-1 2 H=6500
11 255030520022 D 22x P 13x56 Bush ©22x® 13x56 1
12 910400100008 P34 BIGB97. 1-12-200HV Washer GB97.1-12-200HV 2
13 910300500006 12 BFGB8S89. 1-M12-10 Nut GB889.1-M12-10 1
14 910100100072 12 }:GB5782-M16x60-8. 8 Bolt GB5782-M16x60-8. 8 1
15 910400100010 P4 EIGB97. 1-16-200HV Washer GB97.1-16-200HV 1




256898501048 WA B R EHZ¥ (=% 4 A d)/Side shifter and pipeline installation(three stage full free)

FF5/NO %9 /SN L Name $E/QTY| #&¥E/Remark
16 255030520026 TEE IR Pulley frame 1
17 910300500004 HZRFGBS8Y. 1-M8-10 Nut GB889.1-M8-10 1
18 910400100006 P GB93-8 Washer GB93-8 5
19 910200200061 W2%TGBT0. 1-M8x40-8. 8 Bolt GB5783-M8x20-8.8 1
20 255028520035 B ez BERR Pipe press fixedly piank 2
21 255042520101 WEE S (90° ) 10-L500-1SC-60° —(Hydraulic hose assembly(90°)10-L500 2
22 255029020024 B3k (BlEE) 8-2xM16x1. 5-60° Joint 8-2XM16x1.5-60° 2
23 910100300025 1242 GB5783-M8x35-8. 8 Bolt GB5783-M8x35-8.8 2
24 910400500006 P-4 [#GB97. 1-8—200HV Washer GB97.1-8-200HV 5
25 255030520019 W E SR EG2 Hydraulic steel pipe welding 2 1
26 255030520017 R B (B 10-L1450-1SC-60° Hydraulic hose assembly10-L1450-1§ 2
27 255028520034 e [ e e Hose fixing bloke 4
28 910200200060 BRETGB70. 1-M8x35-8. 8 Screw GB70.1-M8x35-8.8 1
29 255030520018 RN E RS Hydraulic steel pipe welding 1
30 910800100001 OJEJE-P49. 5x1. 8 Oring 9.5x1.8 4
31 255042510004 S 7 5% (LH) Side shiifter assembly(LH) 1 %% /optional
31 255042510001 MF2 %% 2 5% (LD) Side shiifter assembly(LD) 1 %35 /optional
31 255042510002 F% 28 2 ik (R R4E) Side shiifter assembly(CASCADE) 1 %65 /optional
32 910400200005 K GBI6. 1-12-200HV Washer GB96.1-12-200HV 2




256898501049 A% %4 (=48 4 & &) /DOUBLE ADDITIONAL TUBE (three stage full free)

5 /N0 Zwig/SN 2R Name $E/QTY| #&VE/Remark
1 254130520016 A8 P 20x P 13x43 Bush ®20x®13x43 1
2 255030520020 Y5 © 120x42 UL Pulley ®120x42 1
3 910400500008 A GB93-12 WasherGB93-12 1
4 910400100008 *F- 448 GB97. 1-12-200HV Washer GB97.1-12-200HV 1
5 910100100048 12 F:GB5782-M12x50-8. 8 Bolt GB5782-M12x50-8.8 1
6 255023520036 WOEE SR (B)10-L1800-1SC-60°  [Hydraulic hose assembly 10-L1800-19 2 H=3600
6 255030520001 RS Bk (B)10-L2060-1SC-60°  |Hydraulic hose assembly 10-L2060-1 2 H=4000
6 255030520002 WERE B (B 10-L2310-1CS-60° |Hydraulic hose assembly 10-L2310-1 2 H=4300
6 255030520003 WEE SR (B 10-12410-1CS-60° |Hydraulic hose assembly 10-L2410-1 2 H=4500
6 255030520004 WEE S (H) 10-L2610-1CS-60° |Hydraulic hose assembly 10-L2610-1 2 H=4800/4700
6 255030520005  |EAYE R (B 10-1.2900-1CS-60° [Hydraulic hose assembly 10-L2900-1 2 H=5000
6 255030520006 WER B (B 10-L3370-1CS-60° |Hydraulic hose assembly 10-L3370-1 2 H=5500/5400
6 255030520007 WEE SR (B 10-L3840-1CS-60° |[Hydraulic hose assembly 10-L3840-19 2 H=6000
6 263030520008 WRER MRk (B 10-L4330-1CS-60° |Hydraulic hose assembly 10-L4330-1 2 H=6500
7 255030520018 WENE AL Hydraulic steel pipe welding 1 1
8 255030520017 R B (B 10-L1450-1SC-60° Hydraulic hose assembly 10-L1450-1y 2
9 910400100006 T4 BBIGB97. 1-8-200HV Washer GB97.1-8-200HV 5
10 910400500006 i EE L EIGBI3-8 WasherGB93-8 8
11 910100300022 12 4£GB5783-M8x20-8. 8 Bolt GB5783-M8x20-8.8 7
12 255030520019 WERE IR G2 Hydraulic steel pipe welding 2 1
13 255023520036 RS MR () 10-11800-1SC-60°  |Hydraulic hose assembly 10-L1800-1 2 H=3600
13 255028520016 WOEE SR (B)10-L1930-1SC-60° Hydraulic hose assembly 10-L1930-1 2 H=4000
13 275323521007 WEE SR (B)10-12040-1SC-60°  |Hydraulic hose assembly 10-L2040-1 2 H=4350
13 255030520711 WEE SR (H) 10-L2090-1SC-60° Hydraulic hose assembly 10-L2090-1 2 H=4500
13 263030520015 WEE SR (H)10-L2160-1SC-60° Hydraulic hose assembly 10-L2160-1 2 H=4800/4700
13 255028520045 WES B () 10-1L2300-1SC-60°  |Hydraul ic hose assembly 10-L2300-1 2 H=5000
13 281229020031 WER B (H) 10-L2500-1SC-60° Hydraul ic hose assembly 10-L2500-1 2 H=5500/5400
13 254131020006 WEE S () 10-1.2750-1SC-60°  [Hydraulic hose assembly 10-L2750-1 2 H=6000
13 281229020023 WOEE SR (B) 10-L2975-1SC-60° Hydraulic hose assembly 10-L2975-1 2 H=6500
14 255028520043 EEY Chain plate 1
15 255030520021 15 D 110x27 (RAH) Pulley ®110x27 4




256898501049 A% %4 (=48 4 & &) /DOUBLE ADDITIONAL TUBE (three stage full free)

FF5/NO #if%/SN 2 Name BE/QTY| #&¥%¥/Remark
16 910300500006 H2FEGBSY. 1-M12-10 Nut GB889.1-M12-10 1
17 910400100008 S BIGBIT. 1-12-200HV Washer GB97.1-12-200HV 1
18 255030520022 4 @ 20x P 13x56 Bush®20x®d13x56 1
19 910100100058 12 F:GB5782-M12x100-8. 8 Bolt GB5782-M12x100-8.8 1
20 910400200005 K EGB96. 1-12-200HV Washer GB96.1-12-200HV 2
21 910100100056 12 H:GB5782-M12x90-8. 8 Bolt GB5782-M12x90-8.8 1
22 275230529021 R S (H) 10-1L1600-1SC-60° Hydraulic hose assembly 10-L1600-1y 2 H=3600
22 255030520024 Wi R S () 10-L1720-1SC-60° Hydraulic hose assembly 10-L1720-1 2 H=4000
22 254130520005 WE R S (B 10-L1890-1SC—60° Hydraulic hose assembly 10-L1890-1 2 H=4350/4500
22 255031020705 W R S () 10-L1980-1SC-60° Hydraulic hose assembly 10-L1980-19 2 H=4800/4700
22 255028520044 VR Sk (B 10-1.2150-1SC-60° Hydraulic hose assembly 10-L2150-1 2 H=5000
22 254128520031 WA 4% (B) 10-L2350-1SC-60°  |Hydraulic hose assembly 10-L2350-1 2 H=5400/5500
22 255031020016 Wi R S () 10-L2550-1SC-60° Hydraulic hose assembly 10-L2550-1 2 J=6000
22 255031020703 R B (H) 10-1.2780-1SC-60° Hydraulic hose assembly 10-L2780-1 2 H=6500
23 255029020024 3 (BUES) 8-2xM16x1. 5-60° Joint 8-2XM16x1.5-60° 4
24 255031020006 WENE RS Hydraulic steel pipe welding 1
25 255031020008 VT SRk (135° ) 10-L1000-1SC-60° [Hydraulic hose assembly (135°)10-L1 2
26 255028510022 o AN Excessive pipe welding 1
27 254130520007 W B () 10-1L2140-1SC-60° Hydraulic hose assembly 10-L2140-14 2 H=3600
27 255030520003 WER Sk (F) 10-1.2410-1SC-60° Hydraulic hose assembly 10-L2410-1¢ 2 H=4000
27 254128520052 R B () 10-1.2650-1SC-60° Hydraulic hose assembly 10-L2650-1 2 H=4350
27 254131020006 VR4 K (L) 10-1.2750-1SC-60° Hydraulic hose assembly 10-L2750-1 2 H=4500
27 254131020007 R B R (B 10-1.2950-1SC-60° Hydraulic hose assembly 10-L2950-1 2 H=4700/4800
27 254128520039 R MR (B 10-L3250-1SC-60° Hydraulic hose assembly 10-L3250-1 2 H=5000
27 275344529012 R MR (B 10-L3350-1SC-60° Hydraulic hose assembly 10-L3350-1 2 H=5400,/5500
27 255031020017 R JE ) (BL) 10-1.3720-1SC-60° Hydraulic hose assembly 10-L3720-1 2 H=6000
27 252127521001 VR MU (B 10-L4150-1SC-60° Hydraulic hose assembly 10-L4150-1 1 H=6500
28 255031020004 #: H4gh & 20x70 Axle ®20x70 1
29 255031020007 W HE ©90x22 (FRLi) Pulley ®90x22 2
30 255031010001 W BRIE G Pulley support welded 1 1 H>5400
30 255031010002 TR BRI G2 Pulley support welded 2 1 H<=5400




256898501050 13 (A4 A &%) /MAST (two stage full free)

FF5/NO #if%/SN 2 Name BE/QTY| #&¥%¥/Remark
1 910100300039 244 GB5783-M10x40-8. 8 Bolt GB5783-M10x40-8.8 4
2 910400500007 B GBI3-10 Washer GB93-10 8
3 910400100007 -4 P8 GB97. 1-10-200HY Washer GB97.1-10-200HV 4
4 255038020009 TR Adjustable pad 8
5 255038020008 e Adjusting sleeve 4
6 940200200005 M7 © 42-CD=68 Side roller®42 - CD = 68 2
7 910401300024 oy FH e P 4 Elastic retaining ring for shaft 4
8 940200100024 TR D 111x D 55x32 Roller®111xd55x32 4
8 940200100025 TR D111, 5x D 55x32 Roller®111.5x$55x32 4
9 256843512001 WITEEE 2000 Inner mast(2000) 1 28Q/30Q/35Q
9 256843512002 MITTZEE 2500 Inner mast 2500 1 280/30Q/35Q
9 256843512003 WITEEEE 3000 Inner mast 3000 1 28Q/30Q/35Q
9 256843512004 MRS 3300 Inner mast 3300 1 28Q/30Q/35Q
9 256843512005 WITZE454 3500 Inner mast 3500 1 28Q/30Q/35Q
9 256843512006 WITZE484 3600 Inner mast 3600 1 28Q/30Q/35Q
9 256843512007 W2 E 3700 Inner mast 3700 1 28Q/30Q/35Q
9 256843512008 PITZEIEE 4000 Inner mast 4000 1 28Q/30Q/35Q
9 256843512009 HITZEES 4300 Inner mast 4300 1 28Q/30Q/35Q
9 256843512010 ITEEE S 4500 Inner mast 4500 1 280/30Q/35Q
9 256843512011 PTTEEE 4 5000 Inner mast 5000 1 28Q/30Q/35Q
9 256843512012 WITEE S 5500 Inner mast 5500 1 28Q/30Q/35Q
9 256843512013 WITEESE5 6000 Inner mast 6000 1 28Q/30Q/35Q
9 255043510027 AITZEIEE 2000 Inner mast (2000) 1 25Q
9 255043510028 M2 S 2500 Inner mast 2500 1 25Q
9 255043510029 W28 -E 3000 Inner mast 3000 1 25Q
9 255043510030 WIT4E4E 3300 Inner mast 3300 1 25Q
9 255043510031 WITHEE4 3500 Inner mast 3500 1 25Q
9 255043510032 WITAEE4E 3600 Inner mast 3600 1 25Q
9 255043510033 M2 S 3700 Inner mast 3700 1 25Q
9 255043510034 WITEEE4E 4000 Inner mast 4000 1 25Q
9 255043510035 PTEEE S 4300 Inner mast 4300 1 25Q




256898501050 13 (A4 A &%) /MAST (two stage full free)

FF5/NO #if%/SN B Name BE/QTY| #&¥%¥/Remark

9 255043510036 WNITTEE4E4E 4500 Inner mast 4500 1 25Q

9 255043510037 WIT484 5000 Inner mast 5000 1 25Q

9 255043510038 WIT2E4 5500 Inner mast 5500 1 25Q

9 255043510039 WIT2E4 6000 Inner mast 6000 1 25Q
10 910100300050  |#2:GB5783-M12x30-8. 8 Bolt GB5783-M12x30-8.8 4

11 910400100008 | *F-#FEGBI7. 1-12-200HV Washer GB97.1-12-200HV 4

12 256544002001 HPE D 20x D I3EL Washer ®20x®13 4

13 910400500008 P EIGBI3-12 Washer GB93-12 4

14 940200200002 756 D 87-CD=55 Side roller ®87-CD=55 2

15 256844011001 HMTIBRES 2000 Outer mast 2000 1 30Q/35Q
15 256844011002 AMTIHREA 2500 Outer mast 2500 1 30Q/35Q
15 256844011003 AMTTERIEE 3000 Outer mast 3000 1 30Q/35Q
15 256844011004 ANTTBRIREE 3300 Outer mast 3300 1 30Q/35Q
15 256844011005 SMIBRIES 3500 Outer mast 3500 1 30Q/35Q
15 256844011006 AMTIHREA 3600 Outer mast 3600 1 30Q/35Q
15 256844011007 AR A 3700 Outer mast 3700 1 30Q/35Q
15 256844011008 AMIBE S 4000 Outer mast 4000 1 30Q/35Q
15 256844011009 AMTIBEIR S 4300 Outer mast 4300 1 30Q/35Q
15 256844011010 AMTIHRA 4500 Outer mast 4500 1 30Q/35Q
15 256844011011 AMTTEEA 5000 Outer mast 5000 1 30Q/35Q
15 256844011012 ANIZEIREE 5500 Outer mast 5500 1 30Q/35Q
15 256844011013  [4F %8454 6000 Outer mast 6000 1 30Q/35Q
15 256743511001 SMIBRIES 2000 Outer mast 2000 1 25Q/28Q
15 256743511002 SMIBRIE S 2500 Outer mast 2500 1 25Q/28Q
15 256743511003 SMIBRIE S 3000 Outer mast 3000 1 25Q/28Q
15 256743511004 AR A 3300 Outer mast 3300 1 25Q/28Q
15 256743511005 AMISLIE S 3500 Outer mast 3500 1 25Q/28Q
15 256743511006 AMISIE S 3600 Outer mast 3600 1 25Q/28Q
15 256743511007 SMIBRIES 3700 Outer mast 3700 1 250/28Q
15 256743511008 SMIBEIES 4000 Outer mast 4000 1 25Q/28Q
15 256743511009 SMIBEIE S 4300 Outer mast 4300 1 25Q/28Q




256898501050 13 (A4 A &%) /MAST (two stage full free)

FF5/NO %9 /SN 2R Name $E/QTY| #&¥E/Remark
15 256743511010 SRTIZEA 4500 Outer mast 4500 1 25Q/28Q
15 256743511011 AMTIHEA 5000 Outer mast 5000 1 25Q/28Q
15 256743511012 AT HRIEA 5500 Outer mast 5500 1 25Q/28Q
15 256743511013 SRR S 6000 Outer mast 6000 1 25Q/28Q
16 254144020063 #h L Bearing bush 2
17 256844021014 R T Bearing cover 2
18 910400500010 HE P GBI3-16 Washer GB93-16 7
19 910100200016 BZA2£GB5785-M16x1. 5x70-8. 8 Bolt GB5785-M16x1.5x70-8.8 4
20 255044010057 i Ho 4l © 30x82 Axle ®30x82 2
21 910100300035 H2F2GB5783-M10x20-8. 8 Bolt GB5783-M10x20-8.8 4
22 256844501001 i H- i @ 30x94 Axle ®30x94 2
23 255044020132 P 1=0. 8 Adjusting pad t=0.8 2
23 255044020133 PRI 71=0. 5 Adjusting pad t=0.5 2
23 255044020134 HHEE =0, 2 Adjusting pad t=0.2 2
24 255044020131 et Base plate 2




256898501051 X R (FH 44 A & 1T8R) /FORK ARM CARRIER (two stage full free)

N

s =

&3

F5/NO Y5hg /SN ZR Name £ 1% /Remark
1 253540510001 YT BE4E A (1100x1080) Load backrest welding 28Q/30Q/35Q
1 256840511001 PLIBEEEA1100X1200 Load backrest welding 1100X1200 1
1 255040510001 PHER A (1040x986) Load backrest welding 1040X986 1 25Q
1 255040510002 PR B4R A (1040X1300) Load backrest welding 1040X1300 1
1 255040510003 PUER RIS (1040X1600) Load backrest welding 1040X1600 1
1 251140510001 PR 4IE A (1040x1635) Load backrest welding 1040X1635 1
1 252040530001 PLITIEEEA (1200%1491) Load backrest welding 1200X1491 1
1 255040510005 T SE41200X986 Load backrest welding 1200X986 1
1 252140510101 PUERZEHE-E (1040 X 1000) Load backrest welding 1040X1000 1
2 910100300062 H2F2GB5783-M14x30-8. 8 Bolt GB5783-M14x30-8.8 4
3 910400500009 L FA I GB93-14 Washer GB93-14 4
4 910400100009 *F- 48| GB97. 1-14-200HV Washer GB97.1-14-200HV 4
5 256838012001 e X IREE (4 E HT T4 Fork carrier weldind (two stage full fr§ 1 28Q/30Q/35Q
5 255038015001 Y BIREAN(CHEEHHTTER) Fork carrier weldind (two stage full frg 1 25Q
6 940200100020 TR DO119. 2xD55x34 Main roller 119.2xp55x34 6 pri
6 940200100021 ERH D119, 6xD55x34 Main roller ¢119.6xp55x34 6
6 940200100022 FEHR O 120x D 55x34 Main roller ¢120x¢p55x34 6
7 910401300026 i FH 14 14 18I GB8Y4. 1-55 Circlip GB894.1-55 6
8 910100300042 12 4£GB5783-M10x60-8. 8 Bolt GB5783-M10x60-8.8 8
9 910400500007 W EA | GB93-10 Washer GB93-10 8
10 940200200005 R4 D 42-CD=68 Side roller ® 42 - CD = 68 4
11 255038020009 R Adjustable pad 24
12 255038020008 kLSS Adjusting sleeve 8




256898501052 43427 w4 (4K 4 A &' 12R) /SHORT LIFTING CYLINDER (two stage full free)
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FF5/NO #if%/SN B Name BE/QTY| #&¥%¥/Remark

255043510068 L (M) (H=3000) Cylinder (M)®85x®60x772(H=3000) 1
255043510066 L (M) (H=2000) Cylinder (M)®85x$60x522(H=2000) 1
255043510067 L (M) (H=2500) Cylinder (M)®85x$60x647(H=2500) 1
255043510069 |y (M) (H=3300) Cylinder (M)®85x$60x847(H=3300) 1
255043510070 |z (M) (H=3500) Cylinder (M)®85x®60x897(H=3500) 1
255043510071 &L () (H=3600) Cylinder (M)®85x®60x922(H=3600) 1

A 255043510072 | () (H=3700) Cylinder (M)®85x$60x947(H=3700) 1 % /Inc. 1-25
255043510073 |3l (M) (H=4000) Cylinder (M)®85xd60x1047(H=4000)[ 1
255043510074 |y (M) (H=4300) Cylinder (M)®85xd60x1122(H=4300)[ 1
255043510075 3L (M) (H=4500) Cylinder (M)®85x®60x1172(H=4500)[ 1
255043510076 |3 (M) (H=5000) Cylinder (M)®85x$60x1297(H=5000)[ 1
255043510077 | (M) (H=5500) Cylinder (M)®85x$60x1447(H=5500)[ 1
255043510078 |3 (M) (H=6000) Cylinder (M)®85x®60x1572(H=6000)[ 1

B 255098510004 | HEFEE (4 H H P IRIED) Seal kits (two stage full free middle cy|] 1 (e
256843515001 AT THEE 45 LH1634-37 Lifting chain LH1634-37 2 1=2000
256843515002 AT A5 LH1634-47 Lifting chain LH1634-47 2 H=2500
254043510054 T 24 LH1634-53 Lifting chain LH1634-53 2 H=3000
256144014005 AL FHEESKLH1634-59 Lifting chain LH1634-59 2 H=3300
263043510059 HLFFESLLI1634-63 Lifting chain LH1634-63 2 H=3500

c 254043510055 R HE 25 LH1634-57 Lifting chain LH1634-57 2 E;ijgg
254043510056 T 24 LH1634-65 Lifting chain LH1634-65 2 H=4000
254044010055 HEFESKLH1634-T1 Lifting chain LH1634-71 2 H=4300
254043510060 T 44 LH1634-75 Lifting chain LH1634-75 2 H=4500
256144014007 T 44 LH1634-85 Lifting chain LH1634-85 2 H=5000
256843515003 HLFHEESKLH1634-97 Lifting chain LH1634-97 2 H=5500
256144014009 T EA5LI1634-107 Lifting chain LH1634-107 2 H=6000

1 A [ 2B [ Dust ring 60x74x8/11 1

2 A 60X T70X3 Catch 60X70X3 1

3 A il FH 2% 4 Seal ring 60X70X6 1

4 A SAEESS Guide sleeve 1




256898501052 43427 w4 (4K 4 A &' 12R) /SHORT LIFTING CYLINDER (two stage full free)
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FF5/NO #if%/SN 2 Name BE/QTY| #&¥%¥/Remark
5 A 0% 2= 4+ [ O ring 84.4x3.1 1
6 A 0% % 4+ [ O ring 77.5%3.55 1
7 A N 4 7K6035 Bearing 6035 1
8 A TEEAT Piston rod 1
9 A 22 4 Circlip 1
10 A TG FE U Piston assembly 1
11 A S AIFD85x20x2. 5 Back up ring D85x20x2.5 1
A 12 A 14 1585x70x3 Circlip 85x70x3 1
s 13 A 22 [ Seal ring 85x70x9 1
! 14 A SRS Valve bushing 1
5 S/é \r—j@ 15 A P Spring 1
:/¢ } 7.\2 16 A &) Valve plug 1
csl | 17 A P Catch 1
7/?J 18 A %) 254+ [ O ring D15.8x2.4 1
= =l 19 A 418 ¢ 12 Circlip 12 1
_ 20 A 148 b 22 Circlip 922 1
X 21 A VI Slide valve 1
12 22 A P Spring 1
<P/ﬁ 23 A [AKZN Cylinder 1
15 24 A 29 Spacer 1
E: 25 A H2ATM5x5 Screw M5x5 1
& 26 910100100071 |42 :GB5782-M16x50-8. 8 Bolt GB5782-M16x50-8.8 1
< 27 910400500010 |4 F44HIGBI3-16 Washer GB93-16 1
%S ’ 28 255043520020 PAHERR Chain plate 1
u 29 255043520006 B3k Cylinder head 1
30 940200500001 FEE B & T80708K- & 110x ¢ 40x27 Chain wheel bearing 780708K-¢ 110§ 1
31 910401300020 A FH P 4 1Bl GB894. 1-40 Circlip GB894.1-40 1
32 A TF 142, 5x40 Split pin2.5x40 2
33 A LH1623%% LH1623 chain 2
34 A Kok Joint 2
35 A JF 443, 2x30 Split pin 3.2x30 2




256898501052 43427 w4 (4K 4 A &' 12R) /SHORT LIFTING CYLINDER (two stage full free)
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BS/NO 4RA%/SN B Name BE/QTY| #&¥%¥/Remark

36 A FRITIZ BEM18x1. 5 Nut M18x1.5 2

37 A HEREM18x1. 5 Nut M18x1.5 2

38 910400500009 |7 £ EGBI3-14 Washer GB93-14 2

39 910100400022 | #E4#2GB5786-M14x1. 5x40-8. 8 Bolt GB5786-M14x1.5x40-8.8 2

40 A ek Joint 9

A 41 910400500008 FEEIGBI3-12 SpringWasherGB93-12 1

42 910100400009  |lZ#2GB5786-M12x1. 25x25-8. 8 BoltGB5786-M12x1.25x25-8.8 1
Ci’ 255043510090  |j@FH#E2%LH1623-37 Lifting chain LH1623-37 2 H=2000 25Q
= i/é L 255044510044  |#2F-6E41H1623-47 Lifting chain LH1623-47 2 H=2500 25Q
‘/E } va 255044010060  |#2F+4E41H1623-55 Lifting chain LH1623-55 2 H=3000 25Q
<> i /D 255044510135  |#E T4 LH1623-61 Lifting chain LH1623-61 2 H=3300 25Q
7@ | b 256844014002  |#2F14E41H1623-65 Lifting chain LH1623-65 2 H=3500 25Q
| 255044510135 |74k LH1623-61 Lifting chain LH1623-61 2 H=3600 25Q
1 C 255044510133 | F}5E4%1H1623-59 Lifting chain LH1623-59 H=3700 25Q
%ﬂ 255044010103 HCTHEE 25 LH1623-67 Lifting chain LH1623-67 2 H=4000 25Q
cp/ﬁ 255044510136 |k FHi 4 LH1623-71 Lifting chain LH1623-71 2 H=4300 25Q
1: 255044010101 AT 4 LH1623-77 Lifting chain LH1623-77 2 H=4500 25Q
16 255044010105  |f2FH4E4¢1H1623-87 Lifting chain LH1623-87 2 H=5000 25Q
i 255044010108 |2} 4 LH1623-99 Lifting chain LH1623-99 2 H=5500 25Q
- | o 255044010068 HETHE S LH1634-109 Lifting chain LH1634-109 2 H=6000 25Q

xS,




256898501053 A2 F ih4x (F4 4 A W IT4) /LIFTING CYLINDER (two stage full free)

5 /NO YRAig /SN Name £ 1E/Remark
255043510040  |3fifir (L) (H=2000) Cylinder (L)®50x®40x940(H=2000) 1
255043510041 |3 (L) (H=2500) Cylinder (L)®50x®40x1190(H=2500) | 1
L ) 255043510042 |3if (L) (H=3000) Cylinder (L)®50xd40x1440(H=3000) [ 1
‘ 255043510043 |14 (L) (H=3300) Cylinder (L)®50x®40x1590(H=3300) | 1
'/? 255043510044 |3 (L) (1=3500) Cylinder (L)®50x®40x1690(H=3500) | 1
Z/I g 255043510045 |3 (L) (H=3600) Cylinder (L)®50x®40x1740(H=3600) | 1
% A 255043510046 |3 (L) (H=3700) Cylinder (L)®50x®40x1790(H=3700) | 1 347 /Inc. 1-21
3 - {;f? ;12 255043510047 |3 (L) (H=4000) Cylinder (L)®50xd40x1890(H=4000) | 1
12 s 3\12 255043510048 |31 (L) (1=4300) Cylinder (L)®50x®40x2040(H=4300) [ 1
?\12 <:P\15 255043510049 |3l (L) (H=4500) Cylinder (L)®50xd40x2140(H=4500) | 1
5 ?\16 255043510050 | (L) (H=5000) Cylinder (L)®50xd40x2390(H=5000) | 1
E?\m @ 255043510051 |3 (L) (H=5500) Cylinder (L)®50x®40x2590(H=5500) | 1
Q g 255043510052 |3 (L) (H=6000) Cylinder (L)®50xP40x2840(H=6000) | 1
255043510053 [T (R) (H=2000) Cylinder (R)®50x$40x940(H=2000) 1
255043510054 |14 (R) (H=2500) Cylinder (R)®50xd40x1190(H=2500)| 1
255043510055 | (R) (H=3000) Cylinder (R)®50xd40x1440(H=3000)| 1
255043510056 [3hT (R) (H=3300) Cylinder (R)®50xd40x1590(H=3300)[ 1
255043510057 |3 (R) (H=3500) Cylinder (R)®50xd40x1690(H=3500)| 1
| J 255043510058 |14 (R) (H=3600) Cylinder (R)®50xd40x1740(H=3600)| 1
S\g A\é 7 B 255043510059 L (R) (H=3700) Cylinder (R)®50x®40x1790(H=3700) 1 F5/Inc. 4-21. 24
—1 | <1?\2 255043510060 | JHIfL (R) (H=4000) Cylinder (R)®50xd40x1890(H=4000)[ 1
5} 4’\12 255043510061 |34 (R) (1=4300) Cylinder (R) ®50x ®40x2040 (H=4300) 1
3/4.' l 1% 255043510062 |l (R) (H=4500) Cylinder (R) ®50x ®40x2140 (H=4500) 1
a/T Oys 255043510063 | L (R) (H=5000) Cylinder (R) ®50x ®40x2390 (H=5000) 1
- ne 255043510064 |JifiL (R) (1=5500) Cylinder (R) ®50x®40x2590 (H=5500) 1
- 19 -10/1? 2&1/13 255043510065 L (R) (H=6000) Cylinder (R) ®50x ®40x2840 (H=6000) 1
'“K;,ﬁg? ) N c 255098510002 |ZBPHERIM (S A EHETHIT)  [Seal kits (two stage full free lif 2 A5 /Inc.
1 A e BT Connecting rod 1
2 A 0% % 34 P 0 ring 26x2.4 1
3 A TEFEFERT SR Piston rod assembly 1
4 A R Adjusting bushing 2




256898501053 A2 F ih4x (F4 4 A W IT4) /LIFTING CYLINDER (two stage full free)

FF5/NO %9 /SN L Name $E/QTY| #&¥E/Remark
5 A R IpYE FE Piston 2
&7 6 A P 7S A 11 X [ £ T M4 x 6 ScrewM4x6 2
*;‘ﬁ 7 A L2 P40 b 18 Circlip ¢18 2
‘ 8 A & Copper bushing 2
/g ﬁ 9 A FiHE S Spring 2
/: _» 10 A AL Buffer plunger 2
VA [jtg - 11 A S AI50x45%x15 Supporting ring 50x45x15 2
3 =, r E\g 12 A B Dust ring DKB40x52x7/10 2
%\\13 U] ¢>\14 13 A i FH % 4 Seal ring 40x50x6 2
M s 14 A SaE Guide bushing 2
8 2\16 5 A OR) a4} B O ring 49.7x2.4 2
[ 6 ™7 16 A BT 7K 4030 Bearing 4030 2
™ 17 A STk Cylinder 2
18 A [ A4 10x26 Dowel pin10x26 2
19 910400100008 *F- 448 GB97. 1-12-200HV Washer GB97.1-12-200HV 2
20 910400500008 |33 £ & GBI3-12 Washer GB93-12 2
21 910100400009 12 A2GB5786-M12x1. 25x25-8. 8 Bolt GB5786-M12x1.25x25-8.8 2
22 910100400029 H2FGB5786-M16x1. 5x40-8. 8 Bolt GB5786-M16x1.5x40-8.8 2
T 23 910400500010 P GBI3-16 Washer GB93-16 2
j A\ﬁ? q.\z 24 A AL FEAT S Plunger rod assembly 1
g 5\é R
| 6/‘/\.- $\
! L N
v i
11\é 9)' .1%:
W | wd 0y
BB e 3




256898501054 #2F &% (FH 4 A WIT4)/LIFTING CYLINDER (two stage full free)

| T

T

=

FF5/NO #if%/SN 2 Name BE/QTY| #&¥%¥/Remark

1 255043529001 Bk (BUES) 12-2xM22x1. 5-60° Joint 12-2xM22x1.5-60° 1

2 255043520009 TR AN E A 1L=T60 Rise steel pipe L=760 1 H=2000

2 255043520010 R EEAL=1010 Rise steel pipe L=1010 1 H=2500

2 255043520011 TR E IR E1=1300 Rise steel pipe L=1300 1 H=3000

2 255043520012 TR I -5 L=1460 Hydraulic pipe L=1460 1 H=3300

2 255043520013 R IR A L=1610 Hydraulic pipe L=1610 1 H=3500/3600/3700
2 255043520014 RN E SR 51=1850 Hydraulic pipe L=1850 1 H=4000

2 255043520015 TR A 1L=2010 Hydraulic pipe L=2010 1 H=4300

2 255043520016 RN A 1=2110 Hydraulic pipe L=2110 1 H=4500

2 255043520017 TR AN R A 1L=2360 Hydraulic pipe L=2360 1 H=5000

2 255043520018 R B R EL=2710 Hydraulic pipe L=2710 1 H=5500

2 255043520019 AN A 1=2960 Hydraulic pipe L=2960 1 H-6000

3 255044020119 WE SRk (B 15-1L395-2SC-60° Hydraulic hose assembly 15-L395-2S 1

4 255043520022 3k (B T5) 2-M27x2-M22x1. 5 Joint 2-M27x2-M22x1.5 1

5 255044010040 B3k (Zil) Joint 1

6 950700300002 PR 3 BIXSF-F16L-48 Speed limit valveXSF-F16L-48 1

7 252144029001 WO SR (135° ) 15-1.850-2SC-60°  |Hydraulic hose assembly (135°)15-L8 1

8 255044020150 0 Ja K (B 15-1.360-2SC-60° Hydraulic hose assembly 15-L360-28( 1




256898501055 ¥ MthmE sk (LKL A HI14) /pipeline installation (two stage full free)

FF5/NO #if%/SN 2 Name BE/QTY| #&¥%¥/Remark
1 910400100006 T FEIGBIT. 1-8-200HV Washer GB97.1-8-200HV 11
2 910400500006 S B GBI3-8 Washer GB93-8 11
3 910200200057 I2%TGB70. 1-M8x20-8. 8 Screw GB70.1-M8x20-8.8 7
4 255028510001 AN SAEIRAT=670 Groove welding L=670 1 H=2000
4 255028510002 A SRR A51.=840 Groove welding L=840 1 H=2500
4 255028510003 A SIS 1=1090 Groove welding L=1090 1 H=3000
':'":/1 4 255028510004 A GRS 11240 Groove welding L=1240 1 H=3300/3500
’ \7 4 255028510005 | 4h SR 4L=1390 Groove welding L=1390 1 H=3600/3700
4 255028510006 hh IR A1=1640 Groove welding L=1640 1 H=4000
5 910300500003 T2 REGB8SY. 1-M6-10 Nut GB889.1-M6-10 2
b 6 910200200046  |#Z%]GB70. 1-M6x60-8. 8 Screw GB70.1-M6x60-8.8 2
!{3/ ; 7 910100300025 244 GB5783-M8x35-8. 8 Bolt GB5783-M8x35-8.8 4
! 8 255028520035 R (B ) Pipe press fixedly piank 1
L 9 255028520034 TR [l e e Hose fixing bloke 2
10 252030520016 VR SRR (B 10-1.2220-1SC-60° Hydraulic hose assembly 10-L2220-14 2 1=2000
10 254130520009 W () 10-1.2470-1SC-60° Hydraulic hose assembly 10-L2470-1y 2 H=2500
10 263028520010 WE R S () 10-1L2940-1SC-60° Hydraulic hose assembly 10-L2940-1 2 H=3000
10 255031020013 VA Sk (B 10-1.3180-1SC-60° Hydraulic hose assembly 10-L3180-1 2 H=3300/3500
10 254128520039 VR Rk (B 10-1.3250-1SC-60° Hydraulic hose assembly 10-L3250-1 2 H=3600/3700
10 255028520059 WE S (F) 10-1.3600-1SC-60° Hydraulic hose assembly 10-L3600-1y 2 H=4000
11 255028510022 AN Transition steel pipe 1
12 255028520008 VR4 K (L) 10-1.1030-1SC-60° Hydraulic hose assembly10-L1030-1 2 H=2000
12 255028520009 R R (B 10-1.1280-1SC-60° Hydraul ic hose assembly10-L1280-1 2 H=2500
12 255028520010 VR MR (B 10-L1470-1SC-60° Hydraulic hose assembly10-L1470-1 2 H=3000
12 255028520011 VR MR (B 10-L1620-1SC-60° Hydraulic hose assembly10-L1620-1 2 H=3300
12 255028520012 VAT S (B 10-11730-1SC-60° Hydraulic hose assembly10-L1730-1 2 H=3500
12 255028520013 VR MU (B 10-L1550-1SC-60° Hydraulic hose assembly10-L1550-1 2 H=3600/3700
12 255028520015 VR MU (B 10-L1770-1SC-60° Hydraulic hose assembly10-L1770-1 2 H=4000
13 255029020024 Bk (BUED) 8-2xM16x1. 5-60° Joint 8-2XM16x1.5-60° 2
14 255028510011 N Sl IR A1=545 Groove welding L=545 1 H=2000
14 255028510012 NS E1L=670 Groove welding L=670 1 H=2500




256898501055 ¥ MthmE sk (LKL A HI14) /pipeline installation (two stage full free)

FF5/NO %9 /SN 2R Name $E/QTY| #&¥E/Remark

14 255028510013 WS 1L=795 Groove welding L=795 1 H=3000
14 255028510014 M S 51.=870 Groove welding L=870 1 H=3500
14 255028510015 N SR A1=920 Groove welding L=920 1 H=3600
14 255028510016 P S EE 12960 Groove welding L=960 1 H=3700
14 255028510018 NS HEIEA1-970 Groove welding L=960 1 H=4000
14 255028510017 SFEEAT1=1070 Groove welding L=960 1
15 910300500006 HEARFGBS8Y. 1-M12-10 Nut GB889.1-M12-10 1

et 16 255028520043 | #if% board 1

= 17 255030520021 | %S © 110x27 (R f) Pulley ®110x27 4
18 910100100058 12 #GB5782-M12x100-8. 8 Bolt GB5782-M12x100-8.8 1
19 255030520026 NEE TN Pulley frame 1
20 910400100006 *F- 44 [€GB97. 1-8-200HV Washer GB97.1-8-200HV 10
21 255042520101 WOEE BR(90° ) 10-L500-1SC-60° —(Hydraulic hose assembly (90)10-L500) 2
22 910800100001 OJ%PE-/9. 5x1. 8 Oring 9.5x1.8 2
23 255042510004 % 28 ek (LH) Side shiifter assembly(LH) 1
23 255042510001 F% s 5% (LD) Side shiifter assembly(LD) 1
23 255042510002 MIFE 2% 2 (R TR Side shiifter assembly(CASCADE) 1




256898501056 it & (HHE A A HI14) /pipeline installation (two stage full free)

FF5/NO #if%/SN 2 Name BE/QTY| #&¥%¥/Remark
1 255029010001 S FEIEEL=670 Groove welding L=670 1 H=2000
1 255029010002 AN Sl 51.=840 Groove welding L=840 1 H=2500
1 255029010003 A SR A1=1090 Groove welding L=1090 1 H=3000
1 255029010004 SNSRI E1=1240 Groove welding L=1240 1 H=3300/3500
h?_r‘.’ 1 255029010005 Ah AR A51=1390 Groove welding L=1390 1 H=3600/3700
' 1 255029010006 AP SRR A 1=1640 Groove welding L=1640 1 H=4000
2 910400100006 -4 B GBIT. 1-8-200HV Washer GB97.1-8-200HV 10
3 910400500006 52 GB93-8 Washer GB93-8 13
4 910200200057 1247 GB70. 1-M8x20-8. 8 Screw GB70.1-M8x20-8.8 13
s 5 910300500003 T2 REGB8SY. 1-M6-10 Nut GB889.1-M6-10 3
i 6 910200200046 [#2£TGB70. 1-M6x60-8. 8 Screw GB70.1-M6x60-8.8 3
I 7 255029020024 B3k (BiE ) 8-2xM16x1. 5-60° Joint 8-2xM16x1.5-60° 4
. 8 910100300025 T2 H:GB5783-M8x35-8. 8 Bolt GB5783-M8x35-8.8 4
9 284023520003 YRR SRk (90° ) 10-L2500-1SC-60°  |Hydraulic hose assembly (90°) 10-J 2 H=2000
9 255028520042 VR S (90° ) 10-1.2500-1SC-60°  |Hydraulic hose assembly (90°) 10-f 2 H=2500
9 252028520022 VR S (90° ) 10-1L.2500-1SC-60°  |Hydraulic hose assembly (90°) 10-f 2 H=3000
9 252030520003 WO SR (90° ) 10-1L2500-1SC-60°  |Hydraulic hose assembly (90°) 10-4 2 H=3300/3500
9 252030520001 WEE S (90° ) 10-L3600-1SC-60°  |Hydraulic hose assembly (90°) 10-L. 2 H=3600/3700
9 252030520014 VRS Bk (90° ) 10-13900-1SC-60°  |Hydraulic hose assembly (90°) 10- 2 H=4000
10 910300500006 H2REGBRSY. 1-M12-10 Nut GB889.1-M12-10 1
11 255028520043 PR board 1
12 255030520021 HHE @ 110x27 (FfH) Pulley ®110x27 4
13 910100100058 24 GB5782-M12x100-8. 8 Bolt GB5782-M12x100-8. 8 1
14 910100300054 244 GB5783-M12x50-8. 8 Bolt GB5783-M12x50-8.8 2
15 910400200005 K HPEIGBI6. 1-12-200HY Washer GB96. 1-12-200HV 2
16 255030520026 e N Pulley frame 1
17 255029010008 N SHEEA1=545 Groove welding L=545 1 H=2000
17 255029010009 N SFHEEE1L=670 Groove welding L=670 1 H=2500
17 255029010010 W SR A1=795 Groove welding L=795 1 H=3000
17 255029010011 N SR A1=870 Groove welding L=870 1 H=3300
17 255029010014 NS AR 51=920 Groove welding L=920 1 H=3500




256898501056 it & (HHE A A HI14) /pipeline installation (two stage full free)

FF5/NO %9 /SN 2R Name $E/QTY| #&¥E/Remark
17 255029010012 WS 1=960 Groove welding L=960 1 H=3600
17 255029010015 N S A1.=970 Groove welding L=970 H=3700
17 255029010013 NS HEEAL=1070 Groove welding L=1070 H=4000
18 255029020009 WEE B (H) 10-L820-1SC-60°  [Hydraulic hose assembly 10-L820-1S 2 H=2000
18 255029020010 WEE SR (H) 10-—-L1070-1SC-60° |Hydraulic hose assembly 10-L1070-1 2 H=2500
r"‘-' 18 255029020011 WRER MR (E) 10--L1260-1SC-60° |Hydraulic hose assembly 10-L1260-1 2 H=3000
H 18 255029020012 WEE SR (B 10—L1410-1SC-60° |Hydraulic hose assembly 10-L1410-1 2 H=3300
18 255029020013 WEE B (B 10--L1510-1SC-60° |Hydraulic hose assembly 10-L1510-1 2 H=3500
18 255029020014 WEE SR (H) 10-—L1340-1SC-60° [Hydraulic hose assembly 10-L1340-19 2 H=3600/3700
18 255029020015 WEE SR (B) 10—L1560-1SC-60° |Hydraulic hose assembly 10-L1560-1 2 H=4000
R 19 255028510022 TP Transition steel pipe 1
H 20 252030520016 WUE S B (B 10-1.2220-1SC-60° Hydraulic hose assembly 10-L2220-1 2 H=2000
1 20 254130520009 WE B S (B 10-1L2470-1SC-60° Hydraulic hose assembly 10-L2470-1 2 H=2500
20 263028520010 VAT S (L) 10-1.2940-1SC-60° Hydraulic hose assembly 10-L2940-1 2 H=3000
20 255031020013 VR Rk (B 10-1.3180-1SC-60° Hydraulic hose assembly 10-L3180-1 2 H=3300/3500
20 254128520039  |¥JE 4 Ek (B) 10-L3250-1SC-60°  [Hydraulic hose assembly 10-L3250-1 2 H=3600/3700
20 255028520059 WEE B (B 10-1L.3600-1SC-60° Hydraulic hose assembly 10-L3600-19 2 H=4000
21 255028520035 2B (&) Pipe press fixedly piank 2
22 255028520034 TR [ e e Hose fixing bloke 4




256898501057 % % % %/ELECTRONIC

¥ /NO b5 /SN Name E2i BE/QTY| % ¥E/Remark

1 920500100002  |Buzzer (DJB-24B) WL 25 DJB-24B 1

2 251233020001 Integrated electrical box SRS 1
256733010101  [Controller Assembly (ACM-4P25Q) B4 (ACM % 4i-4P25Q) 1 ACMZ i (25Q)
256733010102  [Controller Assembly(Curtis—4P25Q) |HiIFE4L#H(Curtis & %i-4P25Q) 1 Curtis £ %t (25Q)
256833010101 Controller Assembly (ACM-4P30Q) H A1 (ACM & 45-4P30Q) 1 ACM# 4t (30Q)

3 256833010102 Controller Assembly (Curtis—4P30Q) |HLiZZH1F(Curtis Z24i-4P30Q) 1 Curtis %4t (30Q)
256933010021 Controller Assembly (Inmotion-4P30q Hi%4H1F(Inmotion-4P30Q) 1 Inmotion R4t
256833010105 Controller Assembly (ACMZR%-4P30Q{ HLiE4 1 (ACM R %-4P30Q-FS) 1 ACMAR Gt
256833010012 Controller Assembly (Curtis-FZ7%1) |HIE411F(Curtis-F &51)) 1 Curtis-F&7%
256833010013 Wire Harness (Curtis—F) % G2 (Curtis-F 2 471) 1 Curtis-F &%
256933010001  |Wire Harness (ACM-4P30Q) ZE B HR(ACM £ 4E-4P30Q-#T 4242 ) 1 ACMAR Zi

4 256833010001  [Wire Harness (ACM-4P30Q) 5 B (ACM £ 4-4P30Q-I1H 7 48) 1 ACMAR 4
256833010010 Wire Harness (Curtis—4P30Q) 7 B 28 (Curtis R 4-4P30Q) 1 CurtisRA
256933010020 Wire Harness (Inmotion-4P30Q) ZE B 253 (Inmotion-4P30Q) 1 Inmotion R4t
921700100026 Accelerator (JCTA-1801E) Jni% 28 JCTA-1801E 1 ACMAR 4t

5 921700100015 Accelerator (JCTH2-5L) nE 28JCTH2-5L 1 Inmotion &4t
921700100005 Accelerator (FZ3-132-133) JE28FZ3-132-133 1 Curtis &4t

6 920201000002  |Pedal Switch(JK231) JHIEE T K JK231 1

7 920500100001 Horn (125-DC24V) W\ 125-DC24V 1

8 921900100004 USB L EEDC24V 5V 1 Opiton

9 920200800020 Warp Switch(YB-nuoli-003) FARFF5<YB-nuoli-003 1

10 920200800013 Combination Switch WAFX 1

11 920200200030 KEY AARETF X (— A I3) 1
921100100108 Display (D28C-CC—K) 4 4% D28C-CC-K 1 ACMAR 4t (25/3Q)

12 921100100063 Display (3401T-12-96V) AL % 3401T-12-96V 1 Curtis R4;
921100100039 Display (IDD-E-35CD17B) A% | DD-E-35CD17B 1 Inmotion R4E

13 920200100020 Emergency StopSwitch (LAY39-01MJ-R( % 1% F %LAY39-01MJ-RC 1

14 921900100017 DC-DC8OV/24V 4% 3 ZZWDC300N| 1

15 920200300004 Micro Switch(RZ-15GQ22-B3) %5 7+ %X RZ-15G022-B3 4

16 922000100053 Grouped Lamps FLDJ-SSWD-003 *TFLDJ-SSWD-003 2

17 922000100048 Head Lamp FLDD-47-002 *TFLDD-47-002 3




256898501057 % % % %/ELECTRONIC

75 /N0 #if%/SN Name g4 BE/QTY| #&¥%¥/Remark
922000100049  |Blue Lamp FLDJ-B2Z-001 %] FLDJ-B2Z-001 2 =R
922000100054  |Blue Lamp FLDJ-HGD-YZ 4JFLDJ-HGD-YZ —=

18 922000100057  [Blue Lamp FLDD-LGD-YZ 4JFLDD-LGD-YZ —=
922000100061 Blue Lamp FLDJ-HGD-UX }TFLDJ-HGD-UX oA
922000100062 Blue Lamp FLDJ-LGD-UX JTFLDJ-LGD-UX U
922000100050  |Caution Light FLDJ-JSD-001 %I FLDJ-JSD-001 1

19 922000100051 Caution Light FLDJ-JSD-002 %I FLDJ-JSD-002 1

20 922000100059 Wldth Lamp FLDJ-JSD-002 }TFLDJ-JSD-002 2




256898501058 . 4248 4+/ELECTRONIC COMPONENTS—ACM % %t

75 /N0 4RA%/SN Name g4 BE/QTY| #&¥%¥/Remark
1 920700100006 Contactor (DC8OV-SW200-583) et #$DCBOV-SW200-583 1
) 921400100159 ControllerACM80C250 FH1%2ACM80C250 1 25Q7= 5| (ACM)
921400100144 ControllerACM80C350 1 %ACM80C350 1 30/35Q7E 5] (ACM)
921400100159 ControllerACM80C250 P %ACM80C250 1 25Q7% (ACM)
’ 921400100144  |ControllerACM80C350 P 2 ACMB0C350 1 30/35Q%% (ACM)
4 920100100014 Fuse 500A (ceramic) LRI 22 500A (M ) 1




256898501059 4% 41 44/ELECTRONIC COMPONENTS— Inmotion % %

FF5/NO #if%/SN Name g4 BE/QTY| #&¥%¥/Remark
1 255098533001 Precharge resistance (50W/100Q) TR 7S H HEL FH50W/100Q 1
2 920700100006  |Contactor (DC8OV-SW200-583) B #$DC80V-SW200-583 1
3 921400100073 ControllerACS8OM-330C-23P 5] 2$ACS80M-330C-23P 1 % (Inmotion)
4 921400100072 ControllerACS8OM-330C-35P P 2:ACS80M-330C-35P 1 #5| (Inmotion)




256898501060 4% 4144/ELECTRONIC COMPONENTS—Curtis—F % %

75 /N0 #if%/SN Name g4 BE/QTY| #&¥%¥/Remark
1 920700100006 Contactor (DC8OV-SW200-583) et #$DCBOV-SW200-583 1
2 921400100177  [ControllerAC-F6-A-80-450-101 %2 AC-F6-A-80-450-101 1 % (Curtis—F)
3 921400100177 ControllerAC-F6-A-80-450-101 5] 2$AC-F6-A-80-450-101 1 #5| (Curtis—F)
4 920100100014  |Fuse 500A (ceramic) 155 22 500A(M ) 1




256898501061 %42 414+/ELECTRONIC COMPONENTS—Curtis % %4

75 /N0 #if%/SN Name B BE/QTY| #&¥%¥/Remark
1 920700100006 Contactor (DC8OV-SW200-583) et #$DCBOV-SW200-583 1
) 921400100158  |Controller1232SE-6321 P H19%1232SE-6321 1 256Q7E 5] (Curtis)
921400100054 Controller1234SE-6321 P i1%%1234SE-6321 1 30/35Q7 5]
5 921400100158 Controller1232SE-6321 P #$1232SE-6321 1 25Q% (Curtis)
921400100054 Controller1234SE-6321 1523 1234SE-6321 1 30/35Q7%E (Curtis)
4 920100100014 Fuse 500A (ceramic) LRI 22 500A (M ) 1




256898501062 & % i&/BATTERY

FF5/NO #if%/SN Name B BE/QTY| #&¥%¥/Remark
1 256737010002  [Lithium battery LFP8OB-200R-GF  |#fiFfiitsLFP80B-200R-GF 1 200Ah [34£]
1 256737010003  |Lithium battery LFP8OB-200R-GF1 |%F1iiLFP80B-200R-GF1 1 200Ah [54F]
1 256737010004  [Lithium battery LFP8OA-300R-GF  |##ifijzLFP80A-300R-GF 1 300Ah [34£]
1 256737010005  [Lithium battery LFP8OA-300R-GF1 |4 iiitsLFP80A-300R-GF1 1 300Ah [54£]
1 256737010007  [Lithium battery LFPSOB-400R-CF1 |#llFfitsLFP80B-400R-GF1 1 400Ah [54]
1 256737010015 Lithium battery LFP80A-554R-GF1 |4 HiilLFP80A-554R-GF1 1 554Ah [54E]
1 256737010008 Lithium battery LFP80B-200R-H-GF1 |%# HijhLFP80B-200R-H-GF1 1 200Ah [An#k]
1 256737010009  [Lithium battery LFP80A-300R-H-GF1 |%HiitiLFP80A-300R-H-GF1 1 300Ah [#7m#]
1 256737010010  [Lithium battery LFPSOB-400R-H-GF1 |% HiitiLFP80B-400R-H-GF1 1 400Ah [#5n#4 ]
2 256737013101  [Lithium battery LFPSOB-200R-GF2 |%#FijtiLFP80B-200R-GF2 1 200Ah [ PrAT]
2 256737013102  [Lithium battery LFP80A-300R-GF2 |# i1 FP80A-300R-GF2 1 300Ah [ R )
2 256737013103  [Lithium battery LFP8OB-400R-GF2 |#Hiil1LFP80B-400R-GF2 1 400Ah [ prAR ]
2 256737013104  [Lithium battery LFP80A-554R-GF2 % HiitiLFP80A-554R-GF2 1 554Ah [IEBRAR ]
2 256737013105 Lithium battery LFP80B-200R-H-GF2 |#H HiihLFP80B-200R-H-GF2 1 200Ah Cm#RE b
2 256737013106 Lithium battery LFP80A-300R-H-GF2 |%HHijliLFP80A-300R-H-GF2 1 300Ah [n#AE pr
2 256737013107 Lithium battery LFP80B-400R-H-GF2 |#HHijliLFP80B-400R-H-GF2 1 400Ah [m#E R
2 256737013108 Lithium battery LFP80A-554R-H-GF2 | HijthLFP80A-554R-H-GF2 1 554Ah [in#AHE pr
2 256737013109 Lithium battery LFP80B-200AS-GF2 |%HiihLFP80B-200AS-GF2 1 200Ah [Z1#E7%]
2 256737013110 Lithium battery LFPSOA-300AS-GF2 |4l FiiiLFP8OA-300AS-GF2 1 300Ah [ 27f7 ]
2 256737013111 Lithium battery LFP80B-400AS-GF2 |4 HithLFP80B-400AS-GF2 1 400Ah [ etz ]
2 256737013112 Lithium battery LFP8OA-554AS-GF2 |4 FiiiLFP80A-554AS-GF2 1 554Ah [ 22787 )
2 256737013113 Lithium battery LFP80B-200AS-H-GF442 % ;&L FP8OB-200AS-H-GF2 1 200Ah [k 2248
2 256737013114 Lithium battery LFP80A-300AS-H-GF442 % ;L FP8OA-300AS-H-GF2 1 300Ah Uin#hts
2 256737013115 Lithium battery LFP80B-400AS—H-GF]42 & L FP8OB-400AS—H-GF2 1 400Ah [hn#h 218
2 256737013116 Lithium battery LFP80A-554AS—H-GFq42 & #L FPBOA-554AS—H-GF2 1 554Ah [zl
3 256836513001 Li Charger HWS0V65A( three phase 42+ 7% % %HWBOV65A (= 48380V) 1 fit200Ah
3 256836513002 Li Charger HWSOV100A( three phase |42 % % 2HW8OV100A (18 1 = 48380V) 1 1 200/300Ah
3 256836513003 Li Charger HWSOV150A( three phase |42 % % 2 HW8OV150A (18 14 = 48380V) 1 1 300/400Ah
3 256836513004 Li Charger HWS80VZ200A( three phase |42 7 % 2 HN8OV200A (IE 1 = 41380V) 1 T 400/554Ah
3 256736512004  [Li Charger ADYS80V35A (110V+Americar|42 % % % 3 ADYBOV3S5A (110V+£ X)) 1
3 256736512005 Li Charger ADYSOV35A(220V+CN) 42 7 %, 32 ADYBOV35A (220V+H 4F) 1




256898501062 & % i&/BATTERY

FF5/NO #if%/SN Name g4 BE/QTY| #&¥%¥/Remark
3 256736512007  [Li Charger ADYSOV35A(230V+EUR) L 7S L 2R ADY80V35A(230V+KKk ) 1
3 256736512008 Li Charger ADYS80V35A (230V+ENG) £ EL 7R FE BSADY80V35A(230V+3ER) 1 fic 200Ah
3 256736512009  [Li Charger ADYSOV35A (240V+AUS) # L 7T B 3FADY8B0V35A(240V -+ ) 1
3 256836512001 Li Charger ADYS80V65A( 3phase 380V-%H i 72 H4FADYBOV65A(—41H380-415) 1 fit200Ah
3 256836512002 Li Charger ADYS8OV65A( 3phase 220V-%HH 78 HL#FADYB0V6E5A(=4H220-240) 1 it 200Ah
3 256836512003 Li Charger ADYS80V65A( 3phase 480V-4 L7 HZ$ADY8B0V65A(=1H480-520 1 fic200Ah
3 256836512013 Li Charger ADYS8OV65A( 3phase 380V)| % Hi 78 HL #ADY8BOV6E5A([E 4 =4H380 1 fic 200Ah
3 256836512004  |Li Charger ADYS8OV100A( 3phase 380Y% 7t HL#3ADY80V100A(=4H380-41 1 fi'200/300Ah
3 256836512005 Li Charger ADYS80V100A( 3phase 220 H 7 #3ADY80V100A(—4H220-24 1 fit200/300Ah
3 256836512006 Li Charger ADYS8OVI00A( 3phase 480Y%H 7t H1ARADY80V100A(—+1480-52( 1 %i'200/300Ah
3 256836512014 Li Charger ADYS8OV100A( 3phase 380V#E 7 H1#ADY80V100A(E H =4H38( 1 fi2200/300Ah
3 256836512007 Li Charger ADYS8OVI50A( 3phase 380V H 78 HL#sADY80V150A(=4H380-41 1 #i300/400Ah
3 256836512008 Li Charger ADYS80V150A( 3phase 2204 Hi 7t FL#FADY80V150A(=1H220-24 1 fi300/400Ah
3 256836512009 Li Charger ADYS8OVI50A( 3phase 480V#HH 78 HL#ADY80V150A(=4H480-52 1 fit300/400Ah
3 256836512015 Li Charger ADYS8OV150A( 3phase 380V % H 75 HL#FADY8BOV150A(E N =4H38( 1 #i:300/400Ah
3 256836512010 Li Charger ADYS80V200A( 3phase 380Y4H F 7t AL #:ADY80V200A(—+H380-41 1 #i400/554Ah
3 256836512011 Li Charger ADYS8OV200A( 3phase 220V#EHi 7 HI#FADY80V200A(=4H220-24( 1 #il400/554Ah
3 256836512012 Li Charger ADYS80V200A ( 3phase 480Y%# 78 HLZFADY80V200A(—+H480-52 1 fic400/554Ah
3 256836512016 Li Charger ADYS8OV200A( 3phase 380\ % Hi 78 HL#FADY8B0V200A(E 4 =4H38( 1 #it400/554Ah




256898501063 & % i&/BATTERY

¥ /NO 4B5/SN Name E2i ¥E/QTY| % VE/Remark
1 A Lithium battery module HAREA CHILEO N
2 A Lithium battery module (heating) FEAOR AL Cin#iaio N
921200100036 BMS (24 string domestic version) BMSHEbR (24 5 — AR HLE P i) 1
921200100037 BMS (24 string international editid BMS#HH(24 5 —1&HLE FRIR) 1
3 921200100038 BMS (36string domestic version) 1
921200100039
6 252198537024 Antenna Kk 1
7 252198537025 Current divider baRliicd 1
8 256798537003 DC-DC DCDCHLJi 1
9 252198537041 Cocontactor (discharge/recharge) EEER 2
10 252198537028 Fuse Ja W 2 1
11 256898537001 Recharge socket REMAZ 3G {5 8 (4PXQ) 1
12 256798537004 The positive connection IEAR LA 1
13 256798537005 The cathode connection TN LR 1
14 252198537033 5 core socket s Sk 5 1
15 252198537032 7 core socket s Sk 7 1
16 252198537030 Buzzer IS 1
17 252198537031 LED Lamp LED& B4R/ AT 1
18 251298537008 Cocontactor (heating) 4k F 2% 1
19 252198537074 Fuse (heating) & 1




256898501064 % % ;&/BATTERY

/N0 #if%/SN Name B BE/QTY| #&¥%¥/Remark
1 256737014001 Lead acid battery (Huoju) 75| Hjh80V-4DB400H( K JEF) 1 KIE I

1 256737014002 Lead acid battery(Jinkuaile) 25| i {80V-4VBS400(£: L iR) 1 SRR
2 256798537048 Battery cell (Huoju) H{&4DB400H 40 KB H

2 256798537049 Battery cell (Jinkuaile) H{K4VBS400 40 SR Hh
3 921000200568 Lead acid Charger SN8OV65A (220V+AM 78 FL#FSN8OVESA(SE X =1H220V) 1

3 921000200171 Lead acid Charger SN80V65A (CHINESH 7t HiL#5SNBOVESA(ILHY) 1

3 921000200172 Lead acid Charger SN8OV65A (Britairl 7t HL#FSNBOVESA(IE %) 1

3 921000200175 Lead acid Charger SN8OV65A(AUS) |7tHi#sSNBOVE5A(H) 1

3 921000200176 Lead acid Charger SN8OV65A (480V+AN 7t HL#sSN8OV6E5A(E = 4H480V) 1

3 921000200277 Lead acid Charger SN8OV70A (CHINESH 7t Hi#DF80V70A(IL.H') 1

4 256798537050  |Battery Cable Assembly (REMA320 Fd % FEIIIZERLE M B (REMA320E)3k) 1 H b B e
5 256733010105 30Q Power Cable Assembly (REMA320 |30QHEJEIEHELE K (REMA3204 3k) 1 TR B A




